No—
N
NnA)
Py
=/
~—7

B { mmwv
\W/ o —
7aN e

a
'
-3\
x
\

AT |\v .

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 1 of 91

Adjustable Seat

/«\\ O

—of T \ \

) / /YI

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 2 of 91

Adjustable Seat

Ref#  Part Number Qty S/P/F  Description
1 783-0739A 1 S Lever, Seat, Adjustment
2 710-1268 2 /P Screw, #10-16, 0.375
3  712-04063 2 /P Nut, Nylon Lock, 5/16-18, Gr5
4  712-04064 1 /P Nut, Nylon Lock, 1/4-20
5 720-0433 1 Grip, Seat, Adjustment (Yellow)
6 726-0201 2 Nut, Speed, .3125 ID
7  731-04074 4 Spacer, Seat, Adjustment
8  732-0499 1 Spring, Compression .41 OD x 1.50
9 732-1184 1 /P Spring, Extension, .80 Dia x 4.6
10 783-0738C 1 S  Pivot Bracket, Seat
11  757-04035 1 Seat, Cub Cadet, High Back
12 783-0753 1 Selector, Seat, Adjustment
13  736-0275 2 S  Washer, Flat, .344 x .688 x .065
14  736-3019 2 Washer, Flat, .531 x 1.062 x .134
15  738-0137A 1 S  Screw, Shoulder, .340 x .285, 1/4-
16  738-0296 2 S  Shoulder, Screw .437 x .286 Lg
17  738-0966A 4 /P Screw, Shoulder, .50 x.925, 3/8-16
18  783-0209D 1 /P LH Bracket, Seat Lift
18 17239D 1 RH Bracket, Seat Lift
19 783-0611 1 Stop, Seat, Adjustment
20 710-0227 2 /P Screw, #8-18 x .50
21  726-0279 2 Plate, Insulator
22  725-1303 1 S  Spring Switch, Inner
23 725-1439 1 Spring Switch, Outer
24  726-0278 1 Plate, Insulator Boss
25  757-04039 1 S  Armrests (Includes two armrests)
26  710-1260A 6 /P Screw, 5/16-18, .75

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

V / I
., L v =
~o \m%m ( aw.w\wm
7 M&M\V /fmwmmmmm /i

.m Hﬂllq:llilinﬂﬂ\‘\,

.\\\ i”ﬂmWHHHHHnHHHH\

o
5=

N, hant
\\ \mmwmwym
&mwwvd
/)
74
MMMMWHNV o

A

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 3 of 91

n < s

o oy -

E &

= /”/HHHHHH““\\ -~ mm. ~t

_I_I S— e

Q SN

v e ~\ /

T v !

mm /

.m A A \wm\\ra

< e

e @

£s) %.WHHHHHH

c EES VLA 5

L E=UI e =

S =

@ — 4

m =/

S :
[N @AW,
T @2
oo v
c©

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 4 of 91

Command Engine Air Intake Filtration

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0545010 2 /P Screw, hex. flange M5 x 0.8 x 10
2 KH-24-126-130-S 1 Bracket, air cleaner base
3  KH-M-651040-S 4 Screw, hex. flange M6 x 1.0 x 40
4  KH-24-164-51-S 1 S  Manifold, intake (Includes 5,6)
5 KH-24-153-27-S 2 /P O-Ring, intake port
6 KH-24-041-52-S 1 /P Gasket, intake manifold
7 KH-24-041-14 1 /P Gasket, air cleaner base
8 KH-24-094-34-S 1 Base, air cleaner
9 KH-24-041-13-S 1 Gasket, fuel spit-back cup
10 KH-24-109-25-S 1 /P Cup, spit-back w/stud
11 KH-24-083-03-S 1 S Element, air cleaner
12  KH-24-083-05-S 1 S  Element, precleaner
13 KH-231032 1 /P Seal, breather
14 KH-24-096-01 1 /P Cover, inner air cleaner
15 KH-12-100-01 1 /P Nut, wing
16  KH-24-096-67-S 1 /P Cover, air cleaner
17  KH-54-755-01-S 1 /P Kit, knob w/ seal (Includes 18,19)
18 KH-24-153-20-S 1 O-Ring
19 KH-25-341-04-S 1 /P Knob, cover
20 KH-24-063-51-S 1 Baffle, fuel spit-back

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

i
\IAA}!}AMA“. ~— Ry,
-~ \ //Hﬂﬂf. iy,
m\..f/q / S,
£ / SR

S \\ i} // /

\ \“\, o .
/ //ﬂ”/f,iwl/ ) “W“\ / )y \u
NS Y v —
\=/ ) JSel) P
N o
U\ \\ /4 A\Amﬁ\.\ ,
N\ /SR \
N/ - — |
\ / N \ A
! \ 7 3 / N &
"/ oA S
//.(.\
\ / Il
. |
,,/ 6 _ﬁ ] [0 @.. . guuﬂm_

I Tm— .I,W.m\ mW
SNe—— - \

—® \

(e

=

~—
p—

WWW.mymowerparts.com

)
i
Fo
A0
w\‘ Z
% % “““"""“HHH“"““W
m S ———
: § i IR
! L I —
| j y w,\," \\ . : urnwmw.”__
/ \ / \\\
/ \ o) I
w . N
/ ,//,V £y //r

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 5 of 91

Command Engine Blower Housing & Baffles



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 6 of 91

Command Engine Blower Housing & Baffles

Ref#  Part Number Qty S/P/F  Description
1 KH-24-027-114-S 1 Housing, blower (Includes Ref 2,
KH-24-096-85-S & KH-25-086-92-S)
2 KH-24-100-01 2 Nut, plastic
3  KH-M-545020-S 4 Screw, hex. Flange M5 x 0.8 x 20
4  KH-M-545016-S 2 /P Screw, hex. Flange M5 x 0.8 x 16
5 KH-M-551016-S 1 Screw, hex. Flange M5 x 0.8 x 16
6 KH-M-645016-S 6 /P Screw, hex. Flange M6 x 1.0 x 16
7  KH-24-146-18-S 1 Plate, backing — #2 side
8 KH-24-146-20-S 1 /P Plate, backing — #1 side
9  KH-24-063-39-S 1 S  Baffle, cylinder barrel-#2 side
10 KH-24-063-69-S 1 Baffle, valley-#1 side
11 KH-M-0545010 2 /P Screw, hex. Flange M5 x 0.8 x 10
12  KH-24-063-58-S 1 S  Baffle, cylinder barrel - #1 side
13  KH-24-063-60-S 1 Baffle, valley — #1 side
KH-24-096-85-S 1 Cover, blower housing NOT ILLUSTRATED
KH-25-086-91-S 1 /P Screw, tapping NOT ILLUSTRATED

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 7 of 91

Command Engine Controls

e —
7
\\ /
» .
nx..u, i ] i..lljﬂ/ GMEWMWW“
\ 0 AN
Ly~ / %y fnu..W
gy / Y N\, @ _ \
/A
7 /4
t Am,u\ \Aﬁ =/
A ) \.\II\\\ /“R s o \\
e /
7 L/ mwnwmmv ™
e M\w / B2
kil Lz \ %
e S
‘MA P o ,.__ '
\mw \ N
.VAV.I\M *
a J oo w
0\ e /
.
/ w2 \ ﬁ v
ﬁw \ ! \ \\.\ iy e
mm\ \ . \“\\ =3
— Am{\ N
.n P \
[do] \ e \ ) ]
\ O ( p ) A&
/ - = w \
,Hu“HMHHHHuu.,é.HHHHHT:”HHHHHHHHHHHHHHM“V ‘mw {
[t
&) O y
/ g M~ ® MWMWV
\ - N “mu AV
7 2 VAV
. D 7 \W \ \\ ~— -
L) o . \ o Ny
" &/ co
N\ %@\ —
N \mmww N W N u.nuu
||||||||| \ M@WW\ -
B R (¢ A e
\ A%MWW‘ A“\“w
/ / ~ Vi P i
! 4 uxt p y
.Aul p /\u
\ 8 "
T m " _
o
// s ™
%\w\ t &
m\w\ /
\\%\ / /
N - /
S &wh P \\\ \.\
e mww /4
mmawuv\ H,ﬁﬂnnliuuunni =Y
Ny & poood
\\ "N et e
N
AW N
D

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 8 of 91
Command Engine Controls

Ref#  Part Number Qty S/P/F  Description
1 KH-24-211-03-S 1 Bolt, rd. hd. sg. neck M6 x 1.0 x 25
2 KH-24-090-33-S 1 S  Lever, governor
3  KH-M-641060-S 1 /P Nut, hex. flange M6 x 1.0
4  KH-24-089-01 1 Spring, linkage
5 KH-25-158-08 1 /P Bushing, linkage retaining
6 KH-24-079-04 1 Linkage, throttle
7 KH-25-158-11 2 /P Bushing, throttle linkage
8 KH-M-547050-S 1 Nut, hex. lock
9  KH-24-089-03 1 Spring, choke return
10 KH-24-126-56 1 S Bracket, control
11  KH-M-645016-S 4 /P Screw, hex. flange
12 KH-47-237-02 1 S  Clamp, bowden
13  KH-24-086-43-S 1 Screw, thread forming
14  KH-24-112-27-S 1 Spacer, control assembly
15  KH-24-090-47-S 1 Lever, throttle actuator
16  KH-24-468-20-S 1 Washer, plain
17  KH-M-446030-S 1 /P Nut, Hex, M4 x 0.7
18 KH-M-403025 1 Screw, hex. hd. M4 x 0.7 x 25
19 KH-24-090-13 1 Lever, throttle control
20 KH-24-468-01 1 Washer, plain
21  KH-24-090-05 1 Lever, choke
22 KH-41-468-03 1 Washer, wave
23  KH-M-545020-S 1 Screw, hex. flange M5 x 0.8 x 20
24 KH-24-079-22-S 1 Linkage, choke
25 KH-24-089-55-S 1 Spring, governor
26  KH-24-089-25-S 1 /P Spring, governor

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

o~ |||1v g ——
(AU
e \ g,
> e\ .
© .Q Vvvv\v N\ ) .......u..v
o ﬁw,_:.inmk nMQ, : /V vwm..i.. e mmmn s —
® it /;mnhm\ e
S |
g 2
W_ ) (o]
, AN X
m v A ‘ v\,nwnnnﬂnww@wv ™
~ LIer gL -
! AV
= oL ©
o P
= S— Lo
D (O N I N — " ’ [~
Z
~~
n o)
2 ) TR AR g,
5 NI N 077N\ e—m o
9 ) () oo
Y, / SN\
M i ”Hu_nmw\ /Wﬁnﬂmmmm“\ //IWWWH”H\\
3 s
~ N
Q W =
ke, / / ©
(@)] \ \ e \\\
- ] e S Y VAW
_._m / “\ Vi ss— A “ &)
QY — | |
ge} S\ & 1] | — _
5 ~,
m \ 9 o
m .%W. e P
® ©
e S o~
@] 5 \,
/ .
© /S
o &
(]
(@)]
© — o
> [N -
@ @ .
o ol
= N
[&]
©
S
—
<
Lo
L0
—
—
O

Command Engine Crankcase

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 10 of 91
Command Engine Crankcase

Ref#  Part Number Qty S/P/F  Description
1 KH-24-032-01-S 1 S  Seal, frontoll
2 KH-24-522-378 1 Short Block
2 KH-24-782-23 1 Miniblock
3  KH-24-294-13 1 /P Fitting
4  KH-24-380-13-S 6 S  Pin, locating
5 KH-24-067-13-S 2 S  Connecting Rod (Std.)
5 KH-24-067-14 2 Connecting Rod (.25)
6 KH-24-874-08-S 2 S  Piston w/ Ring Set (Std.) (Includes 7,8)
6 KH-24-874-16-S 2 S  Piston w/ Ring Set (.08)
6 KH-24-874-20-S 2 S  Piston w/ Ring Set (.25)
6 KH-24-874-21-S 2 Piston w/ Ring Set (.50)
7  KH-24-108-04-S 2 /P Ring set (Std. & .08)
8 KH-24-018-01 4 S  Retainer, piston pin
9  KH-12-422-09 1 S  Shim, camshatft - red as required
9 KH-12-422-13 1 S  Shim, camshaft - black as required
9 KH-12-422-07 1 S Shim, camshatft - white as required
9 KH-12-422-08 1 S  Shim, camshaft - blue as required
9 KH-12-422-10 1 S  Shim, camshaft - yellow as required
9 KH-12-422-11 1 S  Shim, camshaft - green as required
9  KH-12-422-12-S 1 /P Shim, camshatft - gray as required
10 KH-24-012-18-S 1 Camshaft
11  KH-52-139-09 1 S  Plug, cup
12 KH-M-0545010 2 /P Screw, hex. flange M5 x 0.8 x 10
13  KH-24-018-04 2 Retainer, reed
14  KH-24-402-05-S 2 /P Reed, breather
15 KH-12-153-01-S 1 /P O-Ring, lower oil fill tube
16  KH-24-126-19 1 Bracket, oil fill tube
17  KH-12-123-04 1 S  Tube, oil fill
18 KH-M-545016-S 1 /P Screw, hex. flange M5 x 0.8 x 16
19 KH-12-153-02-S 1 /P O-Ring, upper oil fill tube
20 KH-24-038-04-S 1 /P Dipstick assembly (Includes 21,22)
21 N/A 1 Kit, oil fill cap (Includes 22) use ref 20
22  KH-25-153-02-S 1 O-Ring, dipstick
23 KH-24-018-09-S 1 Retainer, ring
24  KH-M-931010-S 1 Washer, plain 9 mm
25  KH-28-032-09-S 1 Seal, governor cross shaft
26  KH-24-468-15-S 1 Washer, plain 1/4"
27  KH-24-144-38-S 1 /P Shaft, governor cross
28  KH-24-014-42 1 S  Crankshaft (Includes Ref 29)
29  KH-52-139-09 1 S  Plug, cup
KH-CV740-0026 1 /P Complete Engine Not shown
KH-24-755-113-S 1 S  Gasket Set Not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 11 of 91

Command Engine Cylinder Head

o
N
o ™
o ©
\ > I, p paumm—y, s
\ \ (5~ E (@Y (BN -1 e |\
¥ _ B T ” B
S 7N P — L ~ { p c\w\ I f
(LY | == © ﬁA el o @ /
] ?/uun\ 7 20 Qm_,fw g ar—iD
01 AR O - \ )
/ = > \, ? | IR Hssz, ,
\ @-Zatdb | N U e et =
\, & ST N
N B . Y \ Y
N e 2 \ O
N " - &
N /4 i \ L ! N =]
» [ — «
/ N, e g Py 3 A - /
a4 & g, \\\ @ W \ w
® - ol
o W Ve ) M
S -
: =
/H//
N
S /“// 5
- N
&
Ly
N L=
td
' N _ — -
(o) by (8 — L [N ) :
A/,f.ﬂ@ P O) < @ N i <
_ W £
L e




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 12 of 91

Command Engine Cylinder Head

Ref#  Part Number Qty S/P/F  Description
1 KH-24-033-03 1 Kit, breather cover w/ gasket (Includes 2,3)
2 KH-24-041-51-S 1 S Gasket, breather
3  KH-24-096-87-S 1 Cover, breather
4  KH-M-645020-S 4 /P Screw, hex. flange M6 x 1.0 x 20
5 KH-25-351-01 4 S  Lifter, valve
6 KH-24-755-66 1 /P Kit, valve train (Includes 7,10,11)
7  KH-24-411-05 4 /P Rod, push
8 KH-24-841-03-S 2 /P Kit, cylinder head gasket (Includes head
mounting hardware)
9 KH-24-318-72-S 1 Head assembly, #2 cylinder
10 KH-25-186-01 4 /P Arm, rocker
11  KH-24-599-01 4 S  Pivot, rocker arm
12 KH-12-086-16 8 S  Screw, hex. flange
13 KH-66-086-07-S 4 S  Screw, hex. flange M6 x 1.0 x 34
14  KH-24-755-141-S 1 /P Kit, valve cover — plain (Includes 15,16)
15  KH-24-153-28-S 1 S O-Ring
16 KH-M-651030-S 4 Screw, hex. flange M6 x 1.0 x 30
17  KH-24-445-01 1 S  Strap, lifting
18 KH-24-016-01 2 /P Valve, exhaust (Std.)
KH-24-016-02 2 Valve, exhaust (.25)
19 KH-24-017-01 2 /P Valve, intake (Std.)
KH-24-017-02 2 Valve, intake (.25)
20 KH-66-032-05-S 2 /P Seal, valve stem
21  KH-235011-S 4 /P Retainer, spring
22  KH-24-089-02 4 /P Spring, valve
23  KH-12-173-01 4 /P Cap, valve sprin
24 KH-12-755-03 4 /P Kit, retainer
25  KH-24-318-69-S 1 /P Head assembly, #1 cylinder
26  KH-24-755-142-S 1 /P Kit, valve cover — breather (Includes
27  KH-25-313-03-S 1 /P Grommet, rubber
28  KH-24-755-57-S 1 /P Kit, breather separator (Includes 27)
29  KH-24-326-74-S 1 S  Hose, breather

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 13 of 91
Command Engine Exhaust

IIIIIIJLII

([
\
E\\

|

(((

)

/ |
|
)
f

o
)
-y

‘I

Y

AN
0

|

[

f’l

f’ / a
b

|

\

{

5

i
A
-nllil

\.
C

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 14 of 91
Command Engine Exhaust

Ref#  Part Number Qty S/P/F  Description
1 KH-25-072-04 4 /P Stud, M8 x 1.25 x 33
2 KH-24-041-49-S 2 /P Gasket, exhaust manifold
3  KH-M-841080 4 S Nut, hex. flange M8 x 1.25

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 15 of 91
Command Engine Fuel System

S
~4 N
P [RY)
LN
4 a A7 NN
b} [o] PEENRN N
i I e TN
i (8 Ju% |
[N
4 Al Yo
Vil e It e
7 e P ™y o]
_ f n Ao~ P~ i fa)
[ b 2l ol AT ! o]
S - V. [N Y e / /
. o) ~ N\ ha S i /
s, ~ [~ N el o /
e iz < A4 & & W A4 @
S i L A A R P o, e
Y 4 wan 5\ A i N ~aC ~
et \ iy i g -~ 192
= 00 ' - P & o 1 £
Y e Q 23 e 7
4 /- [¢] O e /
N : ~
N f [ fa)
N / M T o] -
- / - s i
/ : S / 19
: 14 ~J7 ;
P b4 /
e
&h S
[ A T,
(N7
i a T,
1A o
T -
. [
~1
b
o}
Sl

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 16 of 91

Command Engine Fuel System

Ref#  Part Number Qty S/P/F  Description
1 KH-24-853-102-S 1 /P Kit, carburetor w/gaskets (Includes 2-4 & 24
153 05-S)
2 KH-24-041-52-S 1 /P Gasket, carburetor
3  KH-24-041-14 1 /P Gasket, air cleaner base
4  KH-M-629095-S 2 Stud, intake manifold
5 KH-M-641060-S 2 /P Nut, hex. flange M6 x 1.0
6 KH-25-237-14-S 6 /P Clamp, hose
7  KH-24-353-12 1 Line, fuel 11 inches
8 KH-24-086-12 2 Screw, hex. cap. M6 x 1.7 x 18
9 KH-24-393-16 1 /P Pump, fuel - pulse
10 KH-24-100-01 2 Nut, plastic
11  KH-15-353-04 1 Line, fuel 11-1/2"
12 KH-25-353-03-S 1 Line, fuel 13-3/4"
13  KH-24-050-10-S 1 S  Filter, fuel
14  KH-47-154-01-S 1 /P Clip, cable
KH-25-153-05-S 1 O-Ring, heavy-duty air cleaner NOT
ILLUSTRATED
KH-24-234-02-S 1 Chamber, float NOT ILLUSTRATED
KH-24-431-01-S 1 Sleeve, insulating NOT ILLUSTRATED
KH-24-757-18-S 1 /P Kit, overhaul w/gaskets NOT ILLUSTRATED
KH-24-757-19 1 /P Kit, choke repair w/gaskets NOT
ILLUSTRATED
KH-24-757-20 1 Kit, gasket w/gaskets NOT ILLUSTRATED
KH-24-757-21-S 1 /P Kit, accelerator pump w/gaskets NOT
ILLUSTRATED
KH-24-757-22 1 /P Kit, solenoid replacement w/gaskets NOT

ILLUSTRATED

WWW.mymowerparts.com



N
LT
mmwmx&%,//
ZENN
\ % ,AVMO_WVV/ ,f\
<l
WL
W2
W” ..Hmv\vm\ /
@waa. ,/,mﬂmuu /
e
N

(03]

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 17 of 91

Command Engine Ignition Electrical

~r

7T

Wy

ﬁ.wy ijllv

“,
-~
2 A

s, oy
e SRR
N

m/{;ilv..v, \ ‘\

=

WL
e

A S \m,

S
H

5 B o e
FRDOSNURRE

o 1
bbbt bbb

et

et

i

(e

S

]

_h\ TN

.Com

=ty
. ;
/ 7y /
/ a
\\ MH 4
/ /7
S W)
/) / ,&mwmw me V4
\ \ ,ﬁ Smmm‘w\\w/ﬂwnm MMM\\ _\
{ .s.aU,,w _am AW | \H ] /
N /j @m” ANNA ,nm | /
B \ P G /
GEm N \ /twmmm mxm = /
7N ALE Wmm = /
/ \ AWy mw e
. N ¢ \\\K\
//,\\.s\\\\\\\.s\\
M
.4|l// -
4

WWW.mymowerparts



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 18 of 91

Command Engine Ignition Electrical

Ref#  Part Number Qty S/P/F  Description
1 KH-24-755-79 2 /P Kit, grass screen (Includes 2)
2 KH-25-086-117-S 4 Screw, sems hex
3  KH-25-086-47 4 /P Bolt, shoulder
4  KH-24-157-08-S 1 Fan
5 KH-12-086-14 1 Screw, hex. flange M10 x 1.5 x 46
6 KH-12-468-03 1 /P Washer, plain 3/8"
7  KH-X-42-15 1 /P Key
8 KH-24-025-15-S 1 S  Flywheel
9 KH-41-403-09 1 S  Rectifier-regulator
10 KH-X-25-92 2 Washer, plain 3/16"
11  KH-24-086-18 2 Screw, phillips hd. 11-16 x 7/8"
12 KH-236602-S 1 S  Connector (3 contact)
13  759-3336 2 /P Spark Plug (2)
14  KH-M-548025-S 2 /P Screw, hex. cap M5 x 0.8 x 25
15 KH-54-755-09-S 1 S  Kit, 15 amp stator (Includes 16)
16 KH-24-126-139-S 1 Bracket, stator wire
17  KH-47-154-01-S 2 /P Clip, cable
18 KH-48-154-02 1 Clip, cable
19 KH-X-25-63 1 /P Washer, plain 1/4"
20 KH-24-584-36-S 2 /P Module, ignition
21  KH-M-545020-S 4 Screw, hex. flange M5 x 0.8 x 20
22  KH-M-448010 2 Screw, M4 x 0.7 x 10
23  KH-24-584-31-S 1 S  Module, speed advance
KH-24-176-81-S 1 Harness, wiring NOT ILLUSTRATED
KH-24-126-137-S 1 Bracket, ground strap NOT ILLUSTRATED
KH-24-113-24-S 1 Decal, grass screen NOT ILLUSTRATED
KH-25-454-03-S 1 Tie, wire NOT ILLUSTRATED
KH-24-757-22 1 /P Kit, solenoid replacement w/gaskets NOT

ILLUSTRATED

WWW.mymowerparts.com



==

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

<

rNJAﬂ

Qw% )]

/

14
_,ﬂ
[aN] (o] |
\

mwrlyl\mq

, Wf p

S

. .
~—— i U Nﬂ%
s, \Y
T, N
III...II /ﬂﬂ/ \\
R e
- o
Ilillli
"y
mw/v li.......ll
\WI/ oo N fw.w‘ I...II

== TN - ~
= N <

——N &\ /
e — I~
e ORI S "
gy vy ~2, ——

e Nm

7

-

=E

I,

R \

T,

)

R,
h

//W/
,

<) /‘w

(.
//N/

WWW.mymowerparts.com

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 19 of 91

Command Engine Oil Pan Lubrication



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 20 of 91
Command Engine Oil Pan Lubrication

Ref#  Part Number Qty S/P/F  Description
1 KH-24-199-21-S 1 Kit, oil pan w/gasket (Includes 2-13)
2  KH-M-645025-S 2 /P Screw, hex. flange M6 x 1.0 x 25
3  KH-M-631005 2 /P Washer, plain 6 mm
4  KH-24-393-51-S 1 /P Oil pump assembly (Includes 5,6)
5 KH-24-153-01 1 /P O-Ring, oil pick-up
6 KH-24-381-11-S 1 Tube, oil pickup
7  KH-24-162-26-S 1 Screen, oil
8 KH-24-043-12 1 /P Kit, governor gear (Includes 9)
9 KH-12-380-01 1 /P Pin, governor regulating
10 KH-24-448-02-S 1 Tab, locking
11  KH-12-144-02 1 Shaft, governor gear
12 KH-24-041-54-S 1 /P Gasket, oil pan
13  KH-52-032-08-S 1 S  Seal, oil (PTO end)
14 KH-24-422-03-S 1 Shim, thrust
15  KH-25-139-62-S 1 /P Plug, hex. ctsk. 3/8"
16  KH-24-755-52 1 Kit, oil cooler (Includes 17-19)
17 KH-24-136-05-S 1 Nipple, oil filter
18 KH-24-594-24-S 1 Cooler, oil
19 KH-24-041-29 1 Gasket, oil filter adapter
20 KH-12-050-01 1 S Filter, oill
21  KH-24-086-16-S 9 S  Screw, hex. flange M8 x 1.25 x 45
22  KH-24-086-17-S 1 /P Screw, hex. flange M8 x 1.25 x 45
23  KH-25-139-57-S 1 /P Plug, pipe 3/8" square hd.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 21 of 91

Command Engine Starting System

@ -
“.\ N lﬂj /
| SRy -
L ﬂ .. a oy
200 B _M: )
,“VFHIIHIH\\LA,““I\ .\k l...k
.
LO
| _%mwywmwmw
o= \,V_mr-
=
S A AL /.Athﬁ
\\x n g m 4 ~ [ Pep =
“m% A / Y- \ A v < N\w uuuw
& =7
i =) ‘v =
\.mmm_\m.\ / LA gy
\\\ - IIILR llllllllll B
<’
N\l
~
,,,\,\ S
u“wﬂﬁ-,/m,// ANTN ........... Am-iv
Zea) )
AR Ao
G R5y 5 |
.ﬁﬁ.ﬂ/umu / \. \\
Nl / / J /
o &) Py
‘ST U \VAV B e ]
\mwww VT m ,w,m 4
/ e Wi
) m\ / e v wa”””mmwv Hp
Mw lllih R lllllll i

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 22 of 91

Command Engine Starting System

Ref#  Part Number Qty S/P/F  Description
1 KH-M-839080 2 S  Screw, hex. flange M8 x 1.25 x 80
2 KH-25-098-09-S 1 S  Starter, solenoid shift (Includes 3-7)
3  KH-25-086-113-S 3 Screw, external torx hd.
4  KH-25-435-06-S 1 /P Kit, solenoid (Includes 3)
5  KH-25-755-33-S 1 Kit, starter pinion (Includes 6)
6 KH-25-141-05-S 1 Ring
7  KH-25-221-01-S 1 Kit, brush

WWW.mymowerparts.com



S ————

7

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 23 of 91
Courage Engine Air Intake Filtration

Y/
7/
®)

\
)

a//
RSt

0\
Yo,

N, ,:\/'—\\\\
N SELON

5 o
3

'
)

\
N

/
/
Q0
g

\\\\
/
/

4
i
4

~
N 1Y e
s X
7/ IS/ B [ AN YA T
4 NS el LN NN N e T,
7 OSSP A N Nl RN e T,
4 NGy /i Y R N N T
4 R Y N W NN ™~
V4 N Ty R e 2 g
/ ~ . .
I
— £
-\ 4
2 i 4
o W 4 n
i i 7 7/
o~ W 4 [
~— S, e, 4
[ e £
£ T— N s S,
Y/ 4 W s T
4 4 ~..
had 27l S,
27 T,
~ V4 T
i~ r .,
| O B v ha
T ra T
T, e d I
s T
&
N
Y
31
7
I -~
[(#/4 (oY /7
i J ha = O\ e FLASIAY
~ ey (o) N W T TN
b AN I )
1% N |
. ., s T
s ™ S N
L6 o Pl e
§ WL TR
L I N . i N
LI R £, 57 o
e . BB OSn e Dy o { )]
P R N P B Y 4 VAN i Vi
rd T il N 26 /4 V8 NS A\ 7
L, LT RSN Y 21 18 | iR | N rd
PN 2 B N #F 8 W iR ! A | A e
gl 'CHEAN L TN TN, i B ) A% Y (9 | 41
P 22 R OB My | T
e f Y Pl N 40 3 e, /1
rd B > Ve LT, 17 ) Nt
rd flsh o I /e .. ; 4 A
& fs 8L A L 4 T—
Sy [ e BN 40 &
R, LA P \\ i &
Sy UM |\ RN t ¥
o N S S LR 1
g, T A | P
Ty, S En ) LY
T, T TR 2 T, 4
Y R e T,
‘?;;ﬁ'?! o~ Em, 2t e
¢ A
L IR 7N
A el Ty
NN g { AN
“ T ey, i P
T, Ty, || P 4
™ T < rd
g, W o
-
o
o
.4
o
o~
o
g
o
1

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 24 of 91

Courage Engine Air Intake Filtration

Ref#  Part Number Qty S/P/F  Description
1 KH-24-164-51-S 1 S  Manifold, intake (Includes 2,3)
2 KH-24-041-52-S 1 /P Gasket, carburetor
3  KH-24-153-27-S 2 /P O-Ring, intake port
4  KH-32-094-03-S 1 S Base, air cleaner (Includes 5,6)
5 KH-24-041-14 1 /P Gasket, air cleaner base
6 KH-32-344-02-S 1 Latch, air cleaner element
7 KH-32-083-03-S 1 S Element, air cleaner
8 KH-M-651040-S 4 Screw, hex. flange M6x1.0x40
9 KH-32-083-05-S 1 S Pre-cleaner, element

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

%@7 7 NN

\
i
,QWEEU
oy ) X e
AW Yo {
x\ A\Mw,”w% Ac N\ m;s._
VA \ .
. VN0 A\ . L
S~ Y S /N /N/ ,,/dmﬁw

\

7 7
N/ 4
Sl o

e

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 25 of 91

Courage Engine Blower Housing & Baffles

.mymowerparts.com

A
L4
WWW

)

oo



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 26 of 91

Courage Engine Blower Housing & Baffles

Ref#  Part Number Qty S/P/F  Description

1 KH-32-027-03-S 1 Housing, blower (Includes 2, 41 037 10-S)
2  KH-32-096-08-S 1 Cover, air cleaner
3  KH-M-545016-S 4 /P Screw, hex. flange M5x0.8x16
4  KH-M-645016-S 8 /P Screw, hex. flange M6x1.0x16
5 KH-32-146-05-S 1 Plate, backing w/rectifier-regulator opening
6 KH-32-063-05-S 1 Baffle, cylinder barrel - #2 side
7  KH-32-063-02-S 1 Baffle, valley - #2 side
8 KH-M-545010 4 S  Screw, hex. flange M5x0.8x10
9 KH-32-063-03-S 1 Baffle, valley - #1 side

10 KH-32-063-04-S 1 Baffle, cylinder barrel-#1 side

11  KH-M-545020-S 2 Screw, hex. flange M5x0.8x20

12 KH-24-086-12 2 Screw, hex. cap M6x1.7x18

KH-41-037-10-S 1 Nameplate not listed

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

PN

Cw b ToY SR,
4n\ M\w fv ESSN ._\mm,;v
[———
L J==0

/(
Ve G

= o o D
/ w T \ w
& m,l._ - N _M... mmv nu / N A mww
\ h L N -
o \Nva 1/ @ ANEY )
/ / M L] @ ¥ argo () SR } N \\“,ﬂm =
/,, /M JIN, \HMW M m H«W ,m -~ @wm __ . . ?WWW A
///(\HK \\ = ‘ %A,AM,,{ IIIIII MKWW/ ) \\ SR
N o m@w V \ N , o

)

(3]

c
@)
O
1%
=
m
>
£

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 27 of 91

Courage Engine Crankcase



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 28 of 91

Courage Engine Crankcase

KH-SV740-0010

Complete Engine Not shown

Ref#  Part Number Qty S/P/F  Description

1 KH-32-038-01-S 1 S  Kit, dipstick (Includes 2)

2 KH-12-153-03 1 O-Ring

3  KH-M-545016-S 1 /P Screw, hex. flange thread forming

4  KH-12-123-04 1 S  Tube, oil fill (Includes 5,6)

5 KH-12-153-02-S 1 /P O-Ring, upper oil fill tube

6 KH-12-153-01-S 1 /P O-Ring, lower oil fill tube

7  KH-24-126-19 1 Bracket, oil fill tube

8 KH-24-032-01-S 1 S  Seal, oil

9 KH-32-522-03 1 Short Block

9 KH-32-782-01 1 Mini Block
10 KH-25-237-14-S 1 /P Clamp, hose
11  KH-32-326-04-S 1 Hose, breather
12 KH-M-547050-S 1 Nut, hex. lock M5x0.8
13  KH-32-468-01-S 1 Washer, sealing
14  KH-32-081-02-S 2 Housing, breather
15 KH-32-072-02-S 2 Stud, breather cover
16  KH-24-018-04 2 Retainer, breather reed
17  KH-24-402-05-S 6 /P Reed, breather
18 KH-24-380-16-S 2 /P Pin, locating
19 KH-24-067-13-S 2 S  Connecting Rod (Std.)
20 KH-32-874-06-S 4 Piston w/Ring Set (Std.) (Includes 20,21)
21  KH-24-018-01 2 S  Retainer, piston pin
22  KH-24-108-05-S 2 /P Ring Set (Std.)
22  KH-24-108-06-S 1 S Ring Set (.25)
23  KH-12-422-10 1 S  Shim, camshaft (yellow) A.R.
23  KH-12-422-09 1 S  Shim, camshatft (red) A.R.
23  KH-12-422-13 1 S  Shim, camshaft (black) A.R.
23  KH-12-422-07 1 S  Shim, camshaft (white) A.R.
23  KH-12-422-08 1 S  Shim, camshaft (blue) A.R.
23  KH-12-422-11 1 S  Shim, camshaft (green) A.R.
23  KH-12-422-12 1 S  Shim, camshaft (gray) A.R.
24 KH-32-012-01-S 1 Kit, camshaft
25  KH-M-645016-S 1 /P Screw, hex. flange thread forming
26  KH-32-096-04-S 1 Cover, breather
27  KH-32-041-01-S 1 Gasket, breather cover
28  KH-32-050-01-S 1 Filter, breather
29  KH-28-032-09-S 1 Seal, governor cross shaft
30 KH-24-018-09-S 1 Ring, retainer
31 KH-M-931010-S 1 Washer, plain 8 mm
32 KH-24-468-15-S 1 Washer, flat 1/4"
33  KH-24-144-38-S 1 /P Shaft, governor cross
34  KH-32-014-02-S 1 Crankshatft (Includes ref 35)
35 KH-52-139-09 1 S  Plug, cup

1
1

KH-32-755-01-S

Overhaul Gasket Kit Not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 29 of 91

Courage Engine Cylinder Head

ukd
# BN ]
7 SR W“
73 1)
cally, —e—wm | | e
HV J— m\; 4 .“jmnunnnn”un)
) w@u o Co _ N
™ e
W_ T @ EMEIO=
- | 5 dmu\ f&@ wcy o L :mmmmmmmw
e DY N/
\ ,/FWW.{%HHMH@ | / @nwnw uuuuuuuuu J

N
&l oL

ey e QI e ey

mmw_a!. ) ol
A Re
85w Ty

<r . o i — A P S — - m

~RUII T

MU TP

&
Q
O
v
@
Q.
— S W q
e an
&
>
s

=

(9]

-



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 30 of 91

Courage Engine Cylinder Head

Ref#  Part Number Qty S/P/F  Description
1 KH-24-755-141-S 1 /P Kit, valve cover - plain (Includes 2,3)
2  KH-24-153-28-S 1 S O-Ring
3  KH-M-651030-S 4 Screw, hex. flange M6x1.0x30
4  KH-32-318-01-S 1 S  Head assembly, #1 cylinder
5  KH-12-755-03 4 /P Kit, retainer
6 KH-12-173-01 2 /P Cap, valve spring
7  KH-24-089-02 2 /P Spring, valve
8 KH-235011-S 2 /P Retainer, spring
9 KH-66-032-05-S 1 /P Seal, valve stem
10 KH-24-017-01 1 /P Valve, intake (Std.)
10 KH-24-017-02 1 Valve, intake (.25)
11  KH-24-016-01 1 /P Valve, exhaust (Std.)
11  KH-24-016-02 1 Valve, exhaust (.25)
12 KH-32-019-01-S 4 S  Tappet
13  KH-32-411-02-S 2 /P Rod, push
14  KH-24-841-03-S 2 /P Kit, cylinder head gasket (Includes head)
15 KH-32-318-02-S 1 S  Head assembly, #2 cylinder
16 KH-32-186-02-S 2 S  Arm, rocker
17  KH-32-100-04-S 4 Nut, hex. M10x0.75
18 KH-32-086-03-S 4 Screw, set
19 KH-32-599-02-S 2 S  Pivot, rocker arm
20 KH-12-086-16 4 S  Screw, hex. flange M10x1.5x90
21  KH-M-651045-S 4 S  Screw, hex. flange M6x1.0x45
22  KH-32-096-06-S 1 Kit, valve cover - breather (Includes 2)
23  KH-24-445-01 1 S  Strap, lifting

WWW.mymowerparts.com



M7

{77 =

s

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

o il
b
Y

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 31 of 91

Courage Engine Engine Controls

NN

R

-

-

| o
T —
A /
/ /
// n ,/..\
0\ amdp
MHJ (S
f’ _‘\\u
\ /
N /
\“MIV(WQ fo¥- W
\\\“\ ﬁ“mll _—
.I\.HHU..\\\ m“."
\uu““x\;\\ o - _\\
e
£ /
)] /
ey o
oo S ©
eI .MW\ e \4|| A -
~ V=Y
’ ! <
) ™~ —
7 — -
e/ o
\‘“umwmwuw _mwv
{@r=1y o)
e —
_H\A& \v /
x\\\\\\ s \“w\, / - mwv o)) N
- v N, 2D — e
L) 2y D2
\J \uuuuuuu.imwwwm\\ Nooe P d o |
(o & 2 N et 5
- - o
m,\\\ e \\\‘\Gﬁ \\ \ A
e 7 - /4
- .mwmv A\ for | ) \v . \\ \x\ = @“\ ===
e i
S < {
N\ : . -
.,,wv _Am_uumwﬁ,mw\ N e
e - p— \ %Iﬂnﬂ\ /
’ ; \ /
& \\ ///IIW\\
D
[
[aN] e
[@N] m“ o \W
;7
/ mwy
7o
B
N \m -
i
/
-
Nl

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 32 of 91
Courage Engine Engine Controls

Ref#  Part Number Qty S/P/F  Description
1 KH-24-211-03-S 1 Bolt, round head square neck
2 KH-24-090-33-S 1 S Lever, governor
3  KH-M-641060-S 1 /P Nut, hex. flange M6x1.0
4  KH-24-089-01 1 Spring, linkage
5 KH-25-158-08 1 /P Bushing, linkage retaining
6 KH-24-079-04 1 Linkage, throttle
7 KH-25-158-11 1 /P Bushing, throttle linkage
8 KH-M-545016-S 1 /P Screw, hex. flange M5x0.8x16
9  KH-M-547050-S 1 Nut, hex. lock M5x0.8
10 KH-24-089-03 1 Spring, choke return
11  KH-24-126-161-S 1 S  Bracket, control
12 KH-M-645016-S 4 /P Screw, hex. flange M6x1.0x16
13  KH-47-237-02 1 S  Clamp, dual conduit
14 KH-24-086-43-S 1 Screw, thread forming
15 KH-24-079-22-S 1 Linkage, choke
16  KH-24-112-27-S 1 Spacer, control assembly
17  KH-24-090-47-S 1 Lever, throttle actuator
18 KH-24-090-13 1 Lever, throttle control
19 KH-24-468-01 1 Washer, plain 5.5 mm
20 KH-M-545020-S 1 Screw, hex. flange M5x0.8x20
21  KH-41-468-03 1 Washer, spring 1/4"
22  KH-24-090-05 1 Lever, choke
23  KH-M-403025 1 Screw, hex. head cap M4x0.7x25
24  KH-M-446030-S 1 /P Nut, hex. M4x0.7
25  KH-24-468-20-S 1 Washer, plain
26  KH-24-089-25-S 1 /P Spring, governor
27 KH-24-089-55-S 1 Spring, governor

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 33 of 91
Courage Engine Exhaust

IIIIIJLII

g
v

[-—_—

Py
%
\
‘.\

(@

(

.

™\
/

&...-f
2

Ca

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 34 of 91
Courage Engine Exhaust

Ref#  Part Number Qty S/P/F  Description
1 KH-25-072-04 4 /P Stud, M8x1.25x33
2 KH-24-041-49-S 1 /P Gasket, exhaust manifold
3  KH-M-841080 4 S Nut, hex. flange M8x1.25

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 35 of 91

Courage Engine Fuel System

BN

o .-,.l,./ /
h // \“ﬂww:
@
\\\.ﬂ\ﬂ.
_cnvA\\\\\\\\\
oy // < \
— TN\
N \ SA2\R
¥ ZWVAWWVEA” . ,n. lllllllllllll w \
/ Y \,}mﬁmu 0 C—— N\
o) o~
v\ Qe ) 4

D @

\\\\\ - ,Hv T
_ (o)
\\\ \\\\.\ o X2
< =<
/J// ) A,/if/ Uh
/////
o,
/,//! -
B
LY lll.i 5,
@
G
< - xmw
I.\ V
'/
\\\
&
N
&\ /v
j N
| M;.mmmy,ﬂ,;--, N
RN WS )
AT Vo)
........ ( w@ﬁﬁ, N2
\ o,
o im\\:\ mm“ N\\
N e
/V \m,..y, ”w?w
< A,.J.J/
”./me

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 36 of 91

Courage Engine Fuel System

Ref#  Part Number Qty S/P/F  Description
1 KH-32-853-04-S 1 S  Kit, carburetor w/gaskets (Includes 2,3)
2 KH-24-041-52-S 1 /P Gasket, carburetor
3  KH-24-041-14 1 /P Gasket, air cleaner base
4  KH-M-629105-S 2 Stud, carburetor
5 KH-M-641060-S 2 /P Nut, hex. flange M6x1.0
6 KH-25-237-14-S 4 /P Clamp, hose
7 KH-25-111-34-S 2 Line, fuel (Fuel line comes in lengths of 24")
8 KH-24-100-01 2 Nut, plastic
9  KH-25-237-01-S 1 Clamp, hose
10 KH-32-326-02-S 1 S  Hose, fuel pump
11 KH-24-086-12 2 Screw, hex. cap M6x1.7x18
12 KH-24-393-16 1 /P Pump, pulse fuel
13  KH-25-050-22-S 1 S  Filter, fuel
14  KH-47-154-01-S 1 /P Clip, cable
KH-24-757-36-S 1 Kit, service choke repair
KH-24-757-38-S 1 Kit, service gasket repair
KH-24-757-44-S 1 Kit, float w/gaskets
KH-24-757-45-S 1 /P Kit, solenoid valve w/gaskets
KH-24-757-46-S 1 /P Kit, overhaul w/gaskets

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

-
o
©
N~
™
(]
)
©
(ol
~ L Je)
m_u i \
AV /. \\.....in...uuuurn /\‘Lmnaqmmmmmm_n.u m
1__ \\ \\\é.... h immmm = - /Wﬂm
5 AT %
m \w .\lﬁ Hm _W..IHWFMW%I ﬂ.m \\w//ﬁﬂnmwuw 5
. I~ % T
< ™ ARG A\TAN g
, \ 1% I e W\ Vg ,,/Auwm“ﬂ-y [ =
! A (}” N 4 y 7
m /, < ru/.nvnnnnmnWNMWV\\zu W i w.{ /
n _ \mmu/ By /7 mw.””/ | [V
o OYAN=glB 5= o
o u A»Q ,\u_ / 0 : ey T N T In| ﬁ,,
i S ) G | »
3 e\ PAN /& \ \
X Nt/ v ANl v A\ o
M grmwﬂmaz \\ ek mmun _— ///. L
) [mm; %n“w“ W &/%EI), / \Rummmmmwuv ”/ /_U/ ,
i : | Ry i
] / w\ 7 et v \ wunuuu. // is\
& T VAT Y
c /“,,«;ulk H \ .i..H N H Jm;rj wd%
L NS ] o, ﬁ P h,wmww
T —= = ey sl
c w o
=8 o= | T
© Ve d #
m D do) ..,m T
S 4 Ao VAN
© _7VL/ / 2 V4 /l“”u.n.l!/
= N\ A ot BN
3 \\/ . N
) ] A
o= / \x - ///
@ .9 nuuw....ll / | ///// -
5= o ”” N
O W f o
o= W
S o W I~
..PI‘v @ \W\ lllllllllll v. P L
S5 ,_ww\\ /-
o VAR /
B O |
8 ®
- 3 T 00
ON®) 4_.-.

—I'l

|

&

- Aty
2 BeA R
B (i

Ty g

i

Ar...\..i\.ﬁ

.mwm,%

/)

(48] .n./._

p— p—
e
-

A

o

&
%
€

Am% it

=

\Wﬂh‘@:‘ﬁ;:a@ll\

e,

7

\
=

R WSS

\u&mum\m@l = ==l

EOTTIIL
e

| AANANNNY

W
A
/

e

—
p—

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 38 of 91
Courage Engine Ignition and Electrical

Ref#  Part Number Qty S/P/F  Description
1 KH-32-162-03-S 1 Screen, grass
2 KH-12-086-14 1 Screw, hex. flange M10x1.5x45
3  KH-12-468-03 1 /P Washer, plain 3/8"
4 KH-20-146-02-S 1 S Plate, fan mounting
5 KH-32-157-01-S 1 Fan
6 KH-32-025-05-S 1 S  Flywheel
7  KH-X-42-15 1 /P Key
8 KH-41-403-09 1 S  Rectifier-regulator
9 KH-236602-S 1 S  Connector (3 contact)
10 KH-M-551016-S 2 Screw, heavy hex. flange M5x0.8x16
11 KH-54-755-09-S 1 S  Kit, 15 amp stator
12 KH-47-154-01-S 1 /P Clip, cable
13  KH-M-548025-S 2 /P Screw, hex. head thread forming M5x0.8x25
14  759-3336 2 /P Spark plug
15 KH-24-584-36-S 2 /P Module, ignition
16  KH-M-545020-S 4 Screw, hex. flange thread forming M5x0.8x20
17 KH-24-584-31-S 1 S  Module, speed advance
18 KH-M-448010 2 Screw, hex. flange thread forming
KH-32-176-05-S 1 Wire Harness, Engine not shown
KH-25-454-03-S 2 Wire Tie not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 39 of 91

Courage Engine Oil Pan & Lubrication

\ﬁll!lil//
[ A“ A -,
J_II.., \,“ V/
O AN \ ,A\WWW/ - |
—. / vvwwwwwo
3 Y
L= i mw ﬁﬂuui \\
e
&
&
m el
/™ &
S AN \
SN
~, m e .
/ .&f_ ZSEEN L
A1

n,

{/ >

‘ .nl \ \
\) R, N, I v
N o \\\M\ /,“r:huuunwi v ~

AN

Y
Y

\A . 0,
M \bw;/\ VA \ %,.u ﬂ{//
A

i =y T AN g
\\‘\ / Am&u i | ,”,/wnw,/,_ V/_

(O mm

I

i Y

P 2 W
Bl S
[V
N AT i AN

Ryt WP /AN

B
AN
o,
—
Ny
P
[
1=
IS
[
AN
TN b
¥
—y
s
/i'
.
1
| J—
e
.y

< AN

WWW.mymowerparts.com

T AT

....... . éallrl
! Y " - \A A— ﬁll

o7 o) :@ |
o S| om A l==\¥ FoaN ]
- AN A S N2
& fmwmmm _ @ = // @mmwu ézv\@.b“
e T Ny =
ity /Wﬂunmmmmi )wﬂ/ /\\\ v M\ \\
e O lm//nu“x Nl
© «© = ,/@.HWT / afp
.......................... y A




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 40 of 91

Courage Engine Oil Pan & Lubrication

Ref#  Part Number Qty S/P/F  Description
1 KH-32-199-02-S 1 S  Pan assembly, oil (Includes 2-15)
2 KH-32-086-01-S 2 Screw, hex. flange thread forming shoulder
3  KH-32-393-08-S 1 S  Oil pump assembly
4  KH-24-043-12 1 /P Kit, governor gear w/pin (Includes 5)
5 KH-12-380-01 1 /P Pin, governor regulating
6 KH-24-448-02-S 1 Tab, locking
7  KH-12-144-02 1 Shaft, governor gear
8 KH-52-032-08-S 1 S  Seal, oil (PTO end)
9 KH-32-123-01-S 1 Tube, oil feed - filter to oil pan
10 KH-32-123-03-S 1 Tube, oil feed - oil pan to filter
11  KH-24-153-01 2 /P O-Ring
12 KH-32-029-10-S 1 S  Adapter, oil filter (Includes 13,14)
13  KH-25-139-60-S 1 /P Plug, hex. ctsk. 1/8"
14  KH-32-153-02-S 1 O-Ring, oll filter adapter
15 KH-32-136-03-S 1 Nipple, oil filter
16  KH-25-099-24-S 1 S  Switch, pressure
17  KH-52-050-02 1 S  Filter, oll
18 KH-24-086-17-S 1 /P Screw, hex. flange M8x1.25x45
19 KH-24-086-16-S 9 S  Screw, hex. flange M8x1.25x45
20  KH-25-139-57-S 1 /P Plug, sqg. hd. solid 3/8"

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

N\

—

i h”,wu

S A\ L-m-j MV \

S eSS,

(@) ' »nmm Nm »

e — Afv mm\

& " = /) )

~ mmw (L Y

e x

2 7/

_ &

Lo

=
—

s O
) on A
3 IS
> /& o
AKH \\ \\ A/ﬂ”/ [ q
3 = WP U NGV | e =
°© 0O )o@ wwm @ Ww 00 Y) T 7S =
mv = /Mw\ \H\ mm.mmmmmmmmmmau\ m
c { S

= ~ >
E
£

3%

S G Tp]

3o

- QO

o<

[SRNe))

& C

_” w 7 u.m_wmmxr \\\9@14/ F 111 S ———)

3 S 777 5 mﬁﬁw,% N

% © [ i N/ m.ﬂ. L

= T (o | O !

°° \ W 1L \o




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 42 of 91

Courage Engine Starting System

Ref#  Part Number Qty S/P/F  Description
1 KH-M-839080 2 S  Screw, hex. flange M8x1.25x70
2 KH-32-098-01-S 1 S  Starter assembly (Includes 3-5)
3  KH-12-755-39-S 1 Kit, drive
4  KH-12-755-38-S 1 Kit, drive parts
5 KH-12-243-04-S 1 Commutator, end cap

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

®

ﬂ
Mw\ .wk« D mﬂy
\KA& ’

P
o
- S
\

\
N
Ammm" T//-! A/"umv
/ A ,,,, o
‘ - A 6 n . P
A/_mev, A u e P R — p \AM\ /ﬂ /.MWV / ey hM,\N \Y
= /HH. _ W “,\\\ \;A Y“../ ™~ /I\W/ \X / ,\,
HARCA =Y
‘ mw.wv\ Aoo ...\lmL@ & \ L e
’ o M..TIIIIN ||||| HM\WY\MM.MM\\W\ a \ /

R K .4 Mﬂwmmm\ ) B\
(o0) / / T AN}
RN / ‘ \ / IR
(1) h A_S, )

-
st

&

WWW.mymowerparts.com

P .m - m wm Al

,,
i w \
[ IO 5 \
& Ai ~\Y _/

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 43 of 91

Dash Panel 1K016 & after




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 44 of 91
Dash Panel 1K016 & after

Ref#  Part Number Qty S/P/F  Description
1 710-0351 1 /P Screw, #10-18 x.5
2 710-0192 2 /P Screw, #10-24 x.375
3  710-0599 6 /P Screw, Self-tapping, 1/4-20, 0.500
4  710-0642 3 /P Screw, Hex. 1/4-20 x.75
5 736-0362 2 /P Flat Washer,.330 x 1.25 x.06
6 710-04666 1 Screw, Hex Flange, 1/4-20,.75,
7 710-0726 12 /P Screw, Hex, 5/16-12 x.75
8  710-0895 2 Screw, 1/4-15, 0.750
9 710-1611B 4 /P Screw, Torx Hd. Tapp. 5/16-18 x.75
10 710-3217 1 /P Screw, Machine, #8-32, 0.375, Trus Phillips
11 712-0142 1 /P Nut, 8-32
12 712-0324 1 /P Nut, Nylon Lock, 1/4-20
13  747-04215 1 S  Hold-down Rod, Battery
14  746-04352 1 Control, Throttle, 38.0
15 714-0104 1 S Internal Cotter Pin,.072 x 1.13
16  710-04187 1 /P Screw, 1/4-15 x.50
17  731-05077B 1 S Dash
18  731-04294A 1 Lever, Dash, Cruise
19  731-04293A 1 /P Lever, Dash, Brake
20 731-3161A 1 S  Knob, Throttle Control
21  683-04232 1 S Dash Support, RH
22 710-04471 2 Ball Screw, 5/16-18 x.48
23  725-2054 2 S Ignition Key, Plastic
24  683-04231 1 S  Dash Support, LH
25  746-04120 1 Control, Choke
26  747-1323A 1 Rod,.250 Dia x 4.25
27  783-04475 1 S  Bracket, Steering Support
28  783-04506C 1 S  Plate, Dash Support
29  741-0587 1 Steering Column Bearing
30 725-04022A 1 S  Monitor, Systems Indicator / Hour Meter
31 783-1447C 1 Bracket, Support, Battery
32  712-3004A 2 /P Flange Lock Nut,5/16-18
33  727-04142 2 Gas Spring Cylinder, 3.62 Stroke
34  783-1499 1 S  Bracket, Rod, Dash
35  725-1750A 1 S  Battery, 235 CCA
36 712-0271 1 /P Nut, Sems, 1/4-20
37  725-04227 1 S  Switch Module, Ignition
38  725-04175 1 S  Switch, PTO, Yellow
39 736-0173 2 /P Flat Washer,.28 x.74 x.063
40  725-1426A 1 S Solenoid, 12V, 100 Amp
41  736-0222 2 S  Washer, External Lock, 1/4
42  710-0607 2 /P Screw, Hex, 5/16-12 x .50
725-2003 1 Power Receptacle, 12 V not shown
725-04405 1 S  Wire Harness not shown

WWW.mymowerparts.com



_\ I

- S
@M, r
Jv‘ .A_W Iuw .IARWAJ..‘I\A

/n_ mx ¢ mw&wi\\ -

/

Vs

\

\

\,W & avAN\waren

\ rD/ e S

v Anow T\ﬂrhx A

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 45 of 91

Dash Panel 1K016 & before

\ \ﬂ/ /ﬂ./, A\__HV
\2 1//|...L wmm_\, /.m\
\ v// S/ J

» Ny
/ T ,
@TAD/ /AWPQ-NJ;

/ \

SO
o/ _\ /\ u@ Q\ m
\W_/ //M,‘Y% A @)
& _Wmmww =) L &)
AN P i
v // / / \_o\“mw,u, \VU, e
/e W \\\H H\\ \VAY\ w
/\ 8 hmwﬂumm\mu@ S
xP\“mwwwmﬁ\ o
e o B e \ )
/3 = /,Mm/ =
® ) m
3
ww/wmm
/
/
/ / \
X
/ \

/=
{ 7/
A
S’



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 46 of 91
Dash Panel 1K016 & before

Ref#  Part Number Qty S/P/F  Description
1 710-0837 1 Screw, #10-16 x.625
2 710-0192 2 /P Screw, #10-24 x.375
3  710-0599 6 /P Screw, Self-tapping, 1/4-20, 0.500
4  710-0642 3 /P Screw, Hex. 1/4-20 x.75
5 736-0362 2 /P Flat Washer,.330 x 1.25 x.06
6 710-0703 1 /P Screw, Carriage, 1/4-20,.75,
7 710-0726 12 /P Screw, Hex, 5/16-12 x.75
8  710-0895 2 Screw, 1/4-15, 0.750
9 710-1611B 2 /P Screw, Torx Hd. Tapp. 5/16-18 x.75
10 710-3217 1 /P Screw, Machine, #8-32, 0.375, Trus Phillips
11 712-0142 1 /P Nut, 8-32
12 712-0324 1 /P Nut, Nylon Lock, 1/4-20
13  747-04215 1 S  Hold-down Rod, Battery
14 746-1100 1 S Control, Throttle, 38.0
15 714-0104 1 S Internal Cotter Pin,.072 x 1.13
16  710-04187 1 /P Screw, 1/4-15 x.50
17  731-05077 1 S Dash
18  731-04294A 1 Lever, Dash, Cruise
19  731-04293A 1 /P Lever, Dash, Brake
20 731-3161 1 S  Knob, Throttle Control
21  683-04232 1 S Dash Support, RH
22 710-04471 2 Ball Screw, 5/16-18 x.48
23  725-2054 2 S Ignition Key, Plastic
24  683-04231 1 S  Dash Support, LH
25  746-04120 1 Control, Choke
26  747-1323A 1 Rod,.250 Dia x 4.25
27  783-04475 1 S  Bracket, Steering Support
28  783-04506A 1 S  Plate, Dash Support
29  741-0587 1 Steering Column Bearing
30 725-04022A 1 S  Monitor, Systems Indicator / Hour Meter
31 783-1447A 1 S Bracket, Support, Battery
32  712-3004A 2 /P Flange Lock Nut,5/16-18
33  727-04142 2 Gas Spring Cylinder, 3.62 Stroke
34  783-1499 1 S  Bracket, Rod, Dash
35  725-1750A 1 S  Battery, 235 CCA
36 712-0271 1 /P Nut, Sems, 1/4-20
37  725-04227 1 S  Switch Module, Ignition
38  725-04175 1 S  Switch, PTO, Yellow
39 736-0173 2 /P Flat Washer,.28 x.74 x.063
40  725-1426A 1 S Solenoid, 12V, 100 Amp
41  736-0222 2 S  Washer, External Lock, 1/4
725-2003 1 Receptacle, 12 V
725-04338 1 S  Wire Harness Courage engine
629-04139 1 Wire Harness Command engine

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 47 of 91

Deck Chute Assembly

TN
o~ —(5)
- .. N I/
e ~ N / ~
- Y b !
-~ wa A /
-~ P {
- N S !
-~ o ey N
- - SN
~ AN s N —
.- AN ~ N\ oS
< ~L N e
AN ~ N SN
~ ~ 7
~._ S s
NS i . e
. rd
p e N
P

T,
T N
=N VY Z ~

N K NS S~

e I SRS TP >
RN SLA AT N -

T R ~) o

- \ IRl rtad X
AN ™~ =X g7 A\

7

A RSN
\\\\{(///\ 7

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 48 of 91

Deck Chute Assembly
Ref#  Part Number Qty S/P/F  Description
631-04070 1 S  Chute Assembly, Complete
1 711-1762 1 Pin, Hinge, .375 Dia x 14.06
2 731-3131A 1 S  Deflector, Chute
3  732-3070A 1 /P Spring, Torsion
4 777530145 1 S  Graphic, Danger
5 783-04470 1 /P Bracket, Mounting

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

N ®)

TN

\
e Yy~ g
Af,/_\v mum ] \W A\qu H\._I v,

A
- ||\I| IAH.P. —— .|.A//
yo T\ A%
{ AN
£y

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 49 of 91

w
r / V \“\A / _mwy AC/A\
\nuvl - < G o\ .Hv\u Y ] NP
\m . N MEM Wx Dﬂwwm\// /mv e M i GMWV,
A \\. .Y N\, W/ \.mwﬂ\W\ \. \, //a N a/,/ o b
NS _mw.ﬁmﬁ% SO
N\ ~ %ym c WH |||||| mwv —~
KV & N AG w )
W/mxrwﬁv /JAVWMMWWWWMW/@\. \V _uu_ Awl qu
NI @) /
A/ @Q//A\\ummmww%ummmwmm\“\\w Hmw ,\\ ( AW/V
/N 7 ummwmn-ﬁwmmm - \Mw\mmmmw\ &
\“ ~ %/4//
S L/ L /. NN A Aﬂo oo
A/mw , kMuL\ mw \w\ mw ) .ﬁl < 4,. Lw) ﬁmm .
- \ o
AN\ A'/ ‘W / N/.,H\
£ N \
e /// TN Iv WVA ,n/._v
[ - \ mmm.: 4 £ A=
y \T/ g AJI. M ) \\\ \\ A WI.\\\) » ,\
@ (=) Do
= W,
)]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 50 of 91

Drive System

Ref#  Part Number Qty S/P/F  Description
1 618-04329 1 S  Transmission, Hydrostatic
2  756-0978A 1 S  Engine Pulley
3 710-0176 4 /P Screw, Hex Cap, 5/16-18 x 2.75 Gr5
4  710-0216 2 /P Screw, Hex Cap, 3/8-16 x .75 Gr5
5 710-0227 2 /P Screw, Hex Wash Hd Tapp, #8-18 x .5
6 710-0344 1 /P Hex Cap Screw, 3/8-16 x 1.5, Gr5
7  710-0599 1 /P Screw, Self-Tapp, 1/4-20 x .5
8 710-0726 6 /P Screw, Self-Tapp, 5/16-12 x .75
8 710-1007 2 /P Screw, Self-Tapp, 3/8-16 x 1.5
10 710-3011 1 /P Hex Cap Screw, 3/8-16 x 2.25, Gr5
11  711-0832 1 S  Ferrule, 3/8-24 x .375 Dia
12 712-3004A 4 /P Nut, Flange Insert Lock, 5/16-18 Gr5
13  712-04065 3 /P Nut, Flange Insert Lock, 3/8-16 GrF
14  712-3017 2 S Nut, Hex, 3/8-16, GR5
15 714-0104 2 S Pin, Cotter, .072 Dia. x 1.13
16 714-0111 2 S Pin, Cotter, 3/32, 1.0
17  725-0157 2 /P Cable, Tie, 3/16 x .05 x 7.4
18 725-1644 1 Switch, Spring, Short
19 726-0154 1 S Tie, Cable, Push Mount 7.5
20  726-0320 1 S  Plate, Insulator Nut
21  732-0429A 1 S  Spring, Extension, .50 Dia x 3.97 Lg
22 732-0716 1 S  Spring, Extension, .59 OD x 4.00 Lg
23  732-3118 1 Spring, Extension, 3/8 OD x 1.44 Lg
24  736-0169 1 S  Washer, Lock, 3/8 , Regular Duty
25  736-0320 1 /P Washer, Flat, .38 x 1.38 x .125
26  736-3010 1 /P Washer, Flat, .407 x .812 x .135
27  738-0372B 1 /P Spacer, Shoulder, 1.00 x .38 x .38
28  747-04140 1 Rod, Brake
29  747-1119 1 Rod, Hydro Control
30 747-1121 1 S Rod, Hydro Disengage
31 750-0535 1 S  Spacer, .376 ID x .625 OD x .22
32  754-0349 1 S  Belt, V-Type
33  756-04209 2 /P Pulley, Idler, V-Type x 3.06 Dia
34  756-04224 1 /P Pulley, Idler, Flat 2.75 OD
35 783-04442 1 Bracket, Idler
36 783-0667B 1 Bracket, Transmission Torque
37 783-0745 1 S  Bracket, Speed Control
38 783-0782 1 S  Bracket, Actuator
39 618-04317 2 S  Hub Assembly
40 736-0227 2 S Washer, Flat, .390 x 1.5 x .134
41  710-3119 2 /P Screw, Hex Cap Lock, 3/8-16 x .75 Gr5
629-04143 1 Wire Harness, Reverse

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

- \
@ \
AN
N\
\ ()
ORI
NGJ ©) / AR \
42 AN /
. / INNASRNN /
N / /ﬂ,;ﬂ% NN\ /
A W
AN AN e _V
VA ,v N~
/l’ \v :Illllm.\\\ ~=
/ ~ YW wx \ &
// x\ / /41U . \\ M//, %\ Ww!/ _../
TN /¥ ¥ Sw AN
/¢ 9 nvmk / \ﬂmn ﬂ / h //

WWW.mymowerparts.com

o/
\W \\ f L @ 2/ o

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 51 of 91

Engine Accessories 1K016 & after

h 92 =iy Yo
M\Nnvmmﬂ”mwmwy =" ~ /mnv\
VS ——
RII@\Y« m 5 /V
/ / -
a,\ \}\ fomw) _AA. v
@



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 52 of 91
Engine Accessories 1K016 & after

Ref#  Part Number Qty S/P/F  Description

1 710-0227 4 /P Screw, #8-18, 0.500
2  710-0599 8 /P Screw, Hex, 1/4-20, 0.500
3  710-0604A 2 /P Screw, Hex, 5/16-18 x .625
4  710-1315 4 /P Screw, Hex, 3/8-16 x 1.25
5 751-10161 1 F Muffler, Dual Inlet
6  725-0157 2 /P Cable, Tie, 3/16 x .05x 7.4
7  712-3004A 2 /P Nut, Flange Lock, 5/16-18
8  712-3005 1 S  Hex Flange Nut, 3/8-16
9 736-0300 1 S Lock Washer,.406 x.875 x.059

10 751-0564A 1 S Deflector, Muffler

11  783-04573 1 Muffler Bracket, LH

12 783-04574 1 Muffler Bracket, RH

13  710-1314A 4 /P Screw, 5/16-18, 0.75

14  751-10517 1 S  Drain, QOil

15 751-3141 1 S Extension Hose, Oil Drain

16 783-05410 1 Heat Shield, Lower

17 683-04256-0637 1 /P Shield, Muffler

18  751-10007 1 Pipe, Exhaust, LH

19 751-10006 1 Pipe, Exhaust, RH

20 783-04783 1 S  Heat Shield, Upper

21  728-04000 1 Rivet, Pop, .188 x .325

22 710-0642 4 /P Screw, Hex, 1/4-20, 0.750

23  751-10353 1 Extension, Deflector

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

i,
Amww/ /// GF========
// // “\
N /
\ Ann. \v \\
N
& (e

/Aw AU /4 /
/M” amyé%y//
AARRY /V/,/,
\ ;,A%,é,/ﬁ/
AANNRY %

/ P T
o e

—
o
©
™
L0
o)
o
©
(al
N~
—
o
X
—
To)
S &
= MM%.HHH“.. - W m
< N s A
) . V)
—~~ £ e
K // mwv w
m .
2 ) O
X
< )
S
=) =
o \ @)
£ /
= \ &
LLl /luuuw y
go] /
T &) wmu X m.
Eo
o3&
O (
© P10_ PN \\/ ﬂ/
o (=) /NN i ~
T X ~ N N o e
= @, A \, _% ﬂ TN
S ¢ AR\ AZ
o3 N\ N \a)
O v \ A\ ) B
= O —\ \
m $ Mm\“l”// //
% e // M\A
o O \ mm v
— Q m
<t A ] ?bl /
n o 0 ﬁ AN —
0 c
— 5 / e
T c \ Xllllm
Oouw / \, / 0 \

/ ¢ S/ /

/ Aﬂ LY/ (=
/7 /.wa ﬂ J_ // mv\\ ) ~—




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 54 of 91
Engine Accessories 1K016 & before

Ref#  Part Number Qty S/P/F  Description

1 710-0227 4 /P Screw, #8-18, 0.500
2  710-0599 4 /P Screw, Hex, 1/4-20, 0.500
3 710-0726 2 /P Screw, Hex, 5/16-12 x .75
4  710-1315 4 /P Screw, Hex, 3/8-16 x 1.25
5 751-10161 1 Muffler, Dual Inlet
6  725-0157 2 /P Cable, Tie, 3/16 x .05x 7.4
7  712-3004A 2 /P Nut, Flange Lock, 5/16-18
8  712-3005 1 S  Hex Flange Nut, 3/8-16
9 736-0300 1 S Lock Washer,.406 x.875 x.059

10 751-0564A 1 S Deflector, Muffler

11  783-04573 1 Muffler Bracket, LH

12 783-04574 1 Muffler Bracket, RH

13  783-04783 1 S  Heat Shield

14  751-3140 1 S  Drain, QOil

15 751-3141 1 S Extension Hose, Oil Drain

16 751-3142 1 Cap, Oil Drain

17  783-04576 1 Shield, Muffler

18  751-10007 1 Pipe, Exhaust, LH

19 751-10006 1 Pipe, Exhaust, RH

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

AR
> o?)id ™ N
..m m“_mm W&llit M\ e /V/ \\)N //
o} ) » \ \\\\ \ | ,w_m! - .Hw! D @@ @ )
_Mw //,/ /A\ //./V //Af ,_\V Wmmmm\,
NN S IS \ \wmw\
w \\F/ /V\A A(W}/..M,\ / /N,m”” / \W\\\ /
o ) \ NN // Y/ ¥/
: N o A /)
3 N (2 N /
c N N /
= N N /
- \ W/”w
rﬁ_v W\N // ///MWw / L~
— ) ¢ —~ -
m \\ // w. mm M/ AHHUH A/_\v o “NW/ N TS N N
= m@ W\ T NV %A\ (@) (@) () (=)
pd —— )4 /W/ \ \M m CTN N T T YT
%) ) oSS Y N\, { N TS \ S
e NN\ N R (AN A s
& =\ )N AN A e
o ) NN
® — e \ M /N
— = \ A @m,m/ /N
< e N\ Av/«mm, /Jv / A{\ &/ /
s ISAN v/ y
3 Amv\A AN W”, /i /
o S\ 7
2 \ A.% y//v_ / /
5 s
jam ///” / / \
L] /W/”// / )
. /A
= \ ///v / /
: y Vo
m \_VV,/ yd \ ‘\ \
5 ’ f_..ﬂ\,w / ~/ \
O — ..m e L /
s . N DN /
o PN Y
WVJ , rAm.\\ NW\\ MVV\\ P Ve
o T .-Nw‘ e 7
=) X x 4 \\\_‘ / 4 -
(@] pe /) e y4:S N
c N g £ / ( 2\
O Vo S
o \v\m / ﬁ/\v y \v
£ /N, Ny
m m L ve 4 s,., ~ é\ \\
T & N - - AI. ~—] -~ Vs
3 5 )
() / :
m |m 7 nm,!ﬁu //,\ J/ , /M. y /////
ol e .,.I-,/ﬂﬂ.i.,.l,,.I:..i.,\.\-il-..ﬂf/ V4 A\f
o~ //////l\\\\ / uﬁ N

(=)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 56 of 91
Fender & Fuel Tank

Ref#  Part Number Qty S/P/F  Description
1 710-0528 2 /P Screw, 5/16-18 x 1.25
2 710-0726 8 /P Screw, 5/16-12, 0.75
3  710-0895 9 Screw, 1/4-15, 0.750
4  712-04063 2 /P Nut, Nylon Lock, 5/16-18
5 731-2616A 1 S Cover, Fender, RH
6 731-2617 1 Cover, Fender, LH
7 736-3078 2 /P Washer, Flat, .349 x 1.00 x .063
8 783-0677B 1 Bracket, Lift, Adjustment
9  783-1489A 2 /P Bracket, Seat, Mount
10 783-04477 1 S Fender
11  726-3046 12 /P Clip, Ratchet, .250 Dia
12 735-0697A 1 Pad, Foot, LH
13  735-0698B 1 Pad, Foot, RH
14  751-0819B 1 S Tank, Fuel
15 751-3124B 1 S Cap, Fuel
16  710-0599 2 /P Screw, Self-tapping, 1/4-20, 0.500
17  736-0607 1 /P Washer, Lock, 5/16 External Tooth
18 735-0690 2 Grommet
19 750-3310 2 Flange Spacer, .3125 x .4375 x .625

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

b, - D .
m A,n.qu \v T xmcm HHHNI/(&\V

© T SLY e
N~ ~—_ & L
o i m V

: el |

TN, , e ,
© Ammw_: ’ A “”l/u_/. f“//
(ol . /A. / NV c\ i \n_(w NN
r & S
=) T ST 4 \M\\mﬂ,ﬂm\‘}(\
m . AN @ f w;\ / /
— //J'v\ NNH o\ = / o/ /e AVV //
! ~ / A \ Y 2 \
To] / A .
S -
\\./

5 () @ Q
Z T\ O
% ONIN L2
m/ TN ﬁ
m & S
A
< AN )
<
/1_.\ \l‘éu‘ W
() [ (@)
-m \\ .

2 Aﬂu/. A,,7.\v m
L =/ e y
= 5

m \\_ mm m
m \ \ -
S / — /
nw ||||||| mw ..... Amw__\ \v \\\a\“m ﬂ

= Q- 7 \w / \\\\ / A..;,_V

o Aw\ 4 VA k v\“\ e

o D SRS " /A

& ~ \ A oy &)

S5 L X @ A7 7N ]

w Q ? je) T / ..kllw M = 7 \\ /
O .unua ﬁnnnnnnnnnnﬁnnnnA Py = A ”.mu / \\ /

\ ¢ BMW\“ - \ \ l// / \\ / y

Sl A \ el \ 301 \ fo \ / =
B © v =R \ SN S AN

% — \\ 2] /, . . \“Q & R\ Amu ,V QVV

—- O Y ®. \ 8/ mw / — - J,mumww, /
A 7 A N \ Ha_ %I. A /QN
< — o/ o \ /7 J\\ N \
Lo / uﬁ / /) \_% \ R

(O] \ M 7N / / \ ./ %, /mw
9 o /% \VAR /4 ~
— S s v A D) .
n_.ﬂv © [ -..,wwu n/ ~—’ /mw /uﬁ
L \ N N
N R ,u — (o
HMW\. A\oo/w AWV (o) ,H\V




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 58 of 91
Frame 1K016 & after

Ref#  Part Number Qty S/P/F  Description
1 17962 1 Plate, Switch
2 683-04173 1 S  Frame Assembly, Lower
3  710-1260A 6 /P Screw, Self-tapping, 5/16-12, 0.75
4 710-0224 2 S Screw, Hex Wash. Hd. Tapp, 10-16 x .5
5 710-0604A 5 /P Screw, Self-tapping, 5/16-18, 0.625
6  726-0205 2 /P Clamp, Hose, .490 Dia.
7  710-1652 1 /P Screw, Hex Wash. 1/4-20 x 0.625
8 751-10349 1 Fuel Line, Low Permeation, 29"
9 783-04746 1 Bracket, Frame, Seat
10  710-0607 1 /P Screw, Hex Wash. Tapp, 5/16-18 x .5
11 725-04039 1 S  Switch, Interlock
12 741-04092 1 Snap Bushing
13  732-04035 2 Spring, Compression, 1.28 OD x 3.125
14  736-0222 2 S  Washer, Lock, Ext 1/4
16  738-04058 2 Shoulder Spacer
17  783-04808D 1 GT Frame, Upper
18  710-3005 2 /P Hex Screw 3/8-16 x 1.25
19 783-0726E 1 /P Bracket, Pivot, Support RH
20 783-0727D 1 Bracket, Pivot, Support LH
21 783-0728B 1 Bracket, Pivot, Bar
22  783-0693 2 Bracket, Axle
23 712-04065 2 /P Nut, Flange Lock, 3/8-16
24  783-05005 2 Plate, Support

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 59 of 91

Frame 1K016 & before

. \
& \ \% \
fa o \Vav/

~ —
2 (=)
o i
y
H | @
A\.mw,v = = 3_/w
& & NN
o L a@@ AN
& . ~ e
; Io—N 7= i A
H U ,@Z WM f 1// //

/N
A”/nvu\
@\
A\wm /,/
J\ \
\
N
P’ J..,v
-~ 4 ,
(&) Ie /s .
N 4 7 ) p -
wﬁ AA_H\i / ,,e .ﬁrmmm\,““@ \“ /@WW A/M_Mv
‘ \ \ // - [ \\ 4 ,\ lﬂ A\ A\1Uv
/ W\ e AN ™ N

\ / Ry,

S

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 60 of 91

Frame 1K016 & before

Ref#  Part Number Qty S/P/F  Description
1 17962 1 Plate, Switch
2 683-04173 1 S  Frame Assembly, Lower
3  710-1260A 6 /P Screw, Self-tapping, 5/16-12, 0.75
4 710-0224 2 S Screw, Hex Wash. Hd. Tapp, 10-16 x .5
5 710-0726 7 /P Screw, Self-tapping, 5/16-18, 0.75
6  726-0205 2 /P Clamp, Hose, .490 Dia.
7  710-1652 1 /P Screw, Hex Wash. 1/4-20 x 0.625
8 751-10349 1 Fuel Line, Low Permeation, 29"
9 712-04065 2 /P Nut, Nylon Lock, 3/8-16
10  710-0607 1 /P Screw, Hex Wash. Tapp, 5/16-18 x .5
11 725-04039 1 S  Switch, Interlock
12 741-04092 1 Snap Bushing
13  732-04035 2 Spring, Compression, 1.28 OD x 3.125
14  736-0222 2 S  Washer, Lock, Ext 1/4
16  738-04058 2 Shoulder Spacer
17  738-0143 2 /P Shoulder Screw, 3/8-16
18  710-3005 2 /P Hex Screw 3/8-16 x 1.25
19 783-0726E 1 /P Bracket, Pivot, Support RH
20 783-0727D 1 Bracket, Pivot, Support LH
21 783-0728 1 Bracket, Pivot, Bar
22  783-04810 1 S  Frame, Upper
23  783-04746 1 Bracket, Frame, Seat
24  783-0693 1 Bracket, Axle

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

"\,
77N
| )
()] I
©
—
© -
o) ()
3 \ Py
o r'd )
7 / J . A\///V. \771 1/'
— | V .l
2] N LR _ /IR S
2 /\\A )_7 ] A\ [ a4 ¢ A \ \ /
— N I r Y NNy W
! ZMV,,/ / 1))~ T NSO
T} /H.\v\ v A\_n,,._,,v, / A N nW/
e AN 00 ) DA N
o - VRIS S Ey ] e - M N
m_ P e \\\MI \“ M-\\M P . .;_\ AA/% \\ “““\wwv\v/ // / //
. _ ERFON G. N\ N\ \
Z (=) P e PN C) ey A\ Ne/ A\ AN
wn N S i N N -~ \
\, - e ‘ ~ mv,.\d\ / A M M.
—~~ // \\ AN // \\\\\\\ p Na gl / IIQ.’ _s 7 P
9 4, NI S / /;% ﬂ /
o ““““hhwm / / ,m
o) / \Vﬁ
il / . Vol
X N ,
< \A\)/M/
N2
) 57
Q > \\m
5 7
)
= 7N
L %ﬂm/
- A
= W
< WY
/74
& V/V\
£ 7
o / //
O ) S
- = S/
O \
/S
S /"
.
S5 N
o v T
@ Jer
S 2
o=
c QO
o
c
w S
=g
OI (=

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 62 of 91
Hood and Grille 1K016 & after

Ref#  Part Number Qty S/P/F  Description
1 710-0726 2 /P Screw, 5/16-12 x.750
2  710-0895 8 Screw, 1/4-15 x.750
3 710-0642 6 /P Screw, Self Tapp, 1/4-20 x.750
4  738-04091 2 S  Screw, Shoulder, 5/16-18
5 738-0143 2 /P Bolt, Shoulder, 3/8-16
6  712-04063 2 /P Nut, Flange Lock, 5/16-18
7  714-0104 1 S Pin, Cotter,.072 Dia. x 1.13
8  712-04065 2 /P Nut, Nylon Lock, 3/8-16
9  759-04209 1 /P Hood, Service Kit (contains 931-06887,
726-0233, 710-1242 and installation
instructions)
9 931-06887 1 S Hood Replaces 731-05053B
9 726-0233 4 /P Push Nut .25ID x .50 OD
9 710-1242 4 /P Screw, Hi Low 5/16-14 x .75
10  731-05103 1 S Grill
11  731-05111 1 S Lens
12 731-05129 1 Hood Plenum
13 732-04281A 1 /P Latch Spring
14  783-05028 1 S  Hood Pivot Rod
15  747-04494 1 Hood Latch Rod
16 747-1323A 1 Rod, .250 Dia. x 4.55
17 683-04218 1 S  Bumper
18  783-05029 1 S  Hood Hinge Bracket
19  783-04848 1 Latch Plate
20 783-04717A 1 /P Latch Pivot Bracket
21  710-0607 4 /P Screw, 5/16-18 x.50
22  731-05291 1 S  Vinyl Strip, 2.5"
23  725-0963 2 S  Miniature Lamp, 12V
24  725-1649 2 S  Lamp Socket
25 731-05368 4 Cap, Bumper
629-04142A 1 /P Headlight Harness not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 63 of 91

Hood and Grille 1K016 & before

% -~
ﬂ)w_ llllll - m/‘v e

o ~
) & vmmmw anAAAA;//,
AN
V- O\ ﬂ/n A\
AmAy@mummv AN ”/ // / /
{
\ y § \ ﬂ /n-,
// V\\\\ / / /
N ” VWAL
i/x\\, - ) u\' p
\// / /
DY) Y\\ /1)) \\

\\\\‘m Am / m \ / / \mﬂul_

Mu _

NA%WV\\
xmwwwx\m\
mAW\\ \\“A
NI
57 N
27 /N .
V4 \\A»/”/// ||||||||||||
A\
/LW
,va ////WW«\
\ /VV“\ y
N
N /
\ \“\
/\ / \A
/
"/
/A/ ,

e \...\muu“m Nm vw

A
/ s muu
/ ~

< N\

AMHV AN ST

AN g S

e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 64 of 91
Hood and Grille 1K016 & before

Ref#  Part Number Qty S/P/F  Description
1 710-0726 4 /P Screw, 5/16-12 x.750
2  710-0895 12 Screw, 1/4-15 x.750
3 710-1276 4 /P Screw, Self Tapp, 1/4-20 x.750
4  710-3170 2 Screw, Ball, 5/16-18 x.56
5 711-0332 2 S  Pin, Clevis,.50 Dia. x.78
6  712-04063 2 /P Nut, Flange Lock, 5/16-18
7  714-0104 1 S Pin, Cotter,.072 Dia. x 1.13
8 714-0145 2 S  Pin, Click,.092 x 1.64
9  759-04209 1 /P Hood, Service Kit (contains 931-06887,
726-0233, 710-1242 and installation
instructions)
9 931-06887 1 S Hood Replaces 731-05053A
9 726-0233 4 /P Push Nut .25ID x .50 OD
9 710-1242 4 /P Screw, Hi Low 5/16-14 x .75
10  731-05103 1 S Grill
11  731-05111 1 S Lens
12 731-05129 1 Hood Plenum
13 732-04281A 1 /P Latch Spring
14  747-04354B 1 /P Hood Pivot Rod
15  747-04494 1 Hood Latch Rod
16 747-1323A 1 Rod,.250 Dia. x 4.55
17 683-04218 1 S  Bumper
18  783-04971 1 Hood Hinge Bracket
19 783-04714 1 S Latch Plate
20 783-04717A 1 /P Latch Pivot Bracket
21  783-04724A 2 /P Upper Pivot Bracket
22  783-04725A 2 Hood Pivot Bracket
23  725-0963 2 S  Miniature Lamp, 12V
24  725-1649 2 S  Lamp Socket
25 731-05368 4 Cap, Bumper
26  731-05291 1 S  Vinyl Strip, 2.5"
629-04142A 1 /P Headlight Harness Not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1

WWW.mymowerparts.com

1
L (M
SE
S
un
s

i
y s
= W
\ &
W o m 1 Nm nnn/
oo B mmguu V,
o [m o | e ;,“a\
g = 8= ! a4
x Sw ] ﬂ S/
G 05 gh
c ok K8 o
L =1 ] [Ngva) i
u ™~ e
T =) i o e
5 Q& H &
g e
i mrm &
0wl £ Y ~
< 0 d N st g
o o E
5° Kz R
o =3
g &
Yo e
[ [}
<

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 65 of 91

Label Map

Seat Lowered To The

Wi Caurage TN Caurage Cun

8




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 66 of 91

Label Map
Ref#  Part Number Qty S/P/F  Description
TT7T7X42179  777X42179 1 LABEL-CUB HOTLINE
777122679 777122679 1 LABEL-CHECK ENG OIL
777D10279  777D10279 1 LABEL-REAR FENDER
777120809 777120809 1 LABEL-TRANS RELEASE
777D10633  777D10633 1 LABEL-CYCLO CUT
777530015  777S30015 1 LBL.RIDER DNGR.STRAIGT
777122265 777122265 1 LABEL-BELT ROUTE
777D10781  777D10781 1 LABEL-54" CUT BLUE
777S30503  777S30503 1 /P LABEL-DANGER CHUTE
777530284  977S30145 1 /P LABEL
777D10624  777D10624 1 LABEL-RIDER:DECK WASH CUB
777D08736  777D08736 1 LABEL-RH SIDE GT1554
777D08737  777D08737 1 LABEL-LH SIDE GT1554
777D09639  777D09639 1 LABEL-LFT SIDE HOOD
777D09638  777D09638 1 LABEL-RGT SIDE HOOD
T77X42072  777X42072 1 LABEL-GRILLE RIB
TT7T7X42027  777X42027 1 LABEL-GRILLE REFLECTOR
777X42036  777X42036 1 LABEL: CUB RIDER
T77X42536  777X42536 1 LABEL-PARTS LIST GT1554
777122280 977122280 1 /P LABEL-THROTTLE
777122459 777122459 1 LABEL-DASH PANEL
777120310 777120310 1 LABEL-SEAT ADJUSTE
777122241 777122241 1 LABEL-FUEL LEVEL
777532584 777532584 1 LABEL-FRAME COVER

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 67 of 91

Lift Assembly 1K016 & after

\ /.7 = o
\ J”HIIAMJV g
//,// ,eimmwy. \H_ﬁ
NV =/ f
S /

/
FEs O\ o) w4
\ S

N (54 ,\“

\ Je~
. \\ - Af_r A :
(2

g
aN
AN

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 68 of 91

Lift Assembly 1K016 & after

Ref#  Part Number Qty S/P/F  Description
1 683-04301 1 S  Shaft Assembly, Lift
2 711-0332 2 S  Pin, Clevis, .50 Diax .78 Lg
3  783-0720A 1 S  Bracket, Deck
4  712-04065 2 /P Nut, Nylon Lock, 3/8-16
5 712-04063 2 /P Nut, Nylon Lock, 5/16-18, Gr5
6 712-3083 2 /P Nut, Hex Lock, 1/2-13, Gr8, Nylon
7  714-0104 2 S Pin, Cotter, .072 Dia. x 1.13 Lg
8 714-0111 2 S Pin, Cotter, 3/32, 1.0
9 714-04023 2 S Pin, Click, .092 x 1.64 Lg
10  716-0106A 2 E-ring, .625 Dia. Shaft
11  720-0311 1 Grip, Handle
12 732-0874 1 /P Spring, Torsion
18  738-0138A 2 /P Screw, Shoulder, 5/16-18x.620 Gr2
19 738-0143 2 /P Shoulder Screw, 3/8-16
20 741-0225 2 S Bearing, Hex Flange
22  746-0968 2 Cable, Lift, 16.16 Lg
23  747-04447 1 Handle, Lift
24  747-1324 1 Rod, Deck .5" Dia.
25  756-1154 2 Pulley, Roller
26  783-05546 2 S  Arm, Lift
27  712-0206 2 S Nut, Hex, 1/2-13
28 710-0726 1 /P Screw, Self-tapping, 5/16-12, 0.75
29 732-0791 1 Spring, 1.01 x 6.5
30 783-04462 1 Bracket, Lift

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 69 of 91

Lift Assembly 1K016 & before

—1 v [y

[a] e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 70 of 91

Lift Assembly 1K016 & before

Ref#  Part Number Qty S/P/F  Description
1 683-04118 1 S  Shaft Assembly, Lift
2 711-0332 2 S  Pin, Clevis, .50 Diax .78 Lg
3  783-0720A 1 S  Bracket, Deck
4  712-04065 2 /P Nut, Nylon Lock, 3/8-16
5 712-04063 2 /P Nut, Nylon Lock, 5/16-18, Gr5
6 712-3083 2 /P Nut, Hex Lock, 1/2-13, Gr8, Nylon
7  714-0104 2 S Pin, Cotter, .072 Dia. x 1.13 Lg
8 714-0111 2 S Pin, Cotter, 3/32, 1.0
9 714-04023 2 S Pin, Click, .092 x 1.64 Lg
10  716-0106A 2 E-ring, .625 Dia. Shaft
11  720-0311 1 Grip, Handle
12 732-0874 1 /P Spring, Torsion
18  738-0138A 2 /P Screw, Hex Cap, 5/16-18x.620 Gr2
19 738-0143 2 /P Shoulder Screw, 3/8-16
20 741-0225 2 S Bearing, Hex Flange
22  746-0968 2 Cable, Lift, 16.16 Lg
23  747-04155 1 Handle, Lift
24  747-1324 1 Rod, Deck .5" Dia.
25  756-1154 2 Pulley, Roller
26  783-0678A 2 S  Arm, Lift
27  712-0206 2 S Nut, Hex, 1/2-13
28 710-0726 1 /P Screw, Self-tapping, 5/16-12, 0.75
29  732-0934 1 Spring, 1.01 x 6.5
30 783-04462 1 Bracket, Lift

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 71 of 91

Mower Deck 54 inch

® / )
/ (5
\ e’
\
/I e \l!
— ~ B
s =2 ® /s
\/\.ﬂv /[.N \, \\ \I/I;A \ \ m :
LT / @ ® N\ N
[=) \. \ — —_ 7 4 N
AUA,.JA) AI!IBUHHNH mllll A\AH/V \V \ \ /L
_u ,/ Vs,n B W T NV / /
> uA\ A“M uv 6/ AN —~
o s "/ 8 : A \ {8 &
e\ SA A xu:“.“/:/ Y A - - -\ - & &
VA / \\ A\ \ @)
.,wgllnmv Hu v& 3.\— A .u> :m/ (&)
\\ \ \ AN “A““ﬂm Amw Vﬁ ) ._5
VERVER Sy & =) W
() /@ /ﬂmm//,\}uﬂ % O
Amm, = - 0N _5._ // D
=) e W/ \
,_”n_ /MM#MW/ = W
a1 N\ @)
P \ \
A\ A\ &
Anu. WA N y Wu /M \\Vk @w
vl _VVU_ B = 77 b \ >\
SN o~ S \\\ V&
/& / Ny // \
/N / $ \
/ HEH.T.\W./ \
\ / ///L g A \ <
o .\v \
@ -
) = (8
A,,.au\g )
N \ _/
v Mm, 9) _n_wu sy M (&
\ A .y 71 ﬁHMW_
\ & @G »




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 72 of 91
Mower Deck 54 inch

Ref#  Part Number Qty S/P/F  Description
1 12650 1 Bracket, Adjustment, Height
2 16606 1 S  Bracket, Hook, Retainer
3 618-0671 1 S  Spindle Assembly, Pulley, 5.39 Dia.
4  683-0254B 1 /P Bracket Assembly, Deck, Hanger LH
5 683-0459 1 Idler Assembly, 54"
6  738-1197 1 Shaft, Spindle, 6.95
7  710-04095 1 Hex Screw, 3/8-16, 1.00
8 710-0216 1 /P Hex Screw, 3/8-16, .75
9 703-3279 1 Stop Assembly, Chute
10  703-2093 1 Baffle
11  703-2392 1 S  Bracket
12 712-0641 1 S  Hex Nut, M-16 x 1.5
13  710-0528 1 /P Hex Screw, 5/16-18, 1.25, Gr5,
14  710-0602 1 /P Screw, Self-tapping, 5/16-18, 1.000
15  710-0607 1 /P Screw, Self-tapping, 5/16-18, 0.50
16  710-0751 1 /P Hex Screw, 1/4-20, .620, Gr5,
17  710-1644 1 Screw, Carriage, 3/8-16, Gr5, 5.00
18  710-3011 1 /P Hex Screw, 3/8-16, 2.25, Gr5,
19 710-3073 1 S  Hex Screw, 5/16-18, 2.25, Gr5,
20 710-3168 1 /P Bolt, Carriage, 3/8-16 x 1.0
21  710-3178 1 /P Short Neck Carriage Bolt 3/8-16 x .75
22  711-0332 1 S  Pin, Clevis, .50 Dia x .78
23 711-1737 1 Pin, Roller, .5" Dia x 10.06 .
24 711-1762 1 Pin, Hinge, Dia .375 x 14.06
25  712-0417A 1 /P Nut, Hex Flange, 5/8-18
26  712-04065 1 /P Nut, Flange Lock, 3/8-16
27  712-04063 1 /P Nut, Flange Lock, 5/16-18, Gr5
28  712-3010 1 S  Nut, Hex, 5/16-18, Gr5
29  712-3019 1 S Nut, Hex, 7/16-14, Gr2
30 712-3022 1 /P Nut, Hex Lock, 1/2-13
31 712-3027 1 S  Lock Nut, 1/4-20, Hex Flange
32 714-0145 1 S  Pin, Click, .092 x 1.64
33 714-0470 1 S Pin, Cotter, 1/8 x 1.25
34 714-3004 1 Pin, Cotter, 3/32 x 1.25
35 715-0108 1 /P Pin, Sprg, 1/4 Dia x 1.00
36 715-0246 1 S Pin, Spring, 3/16 x 1.25
37 717-04074 1 S  Adjustment, Deck, Gear
38 731-0335 1 Roller, Deck
39 731-3005 1 /P Front Roller
40 631-04070 1 S  Deflector Assembly, Chute
41  732-0306 1 S  Spring, Compression, .406 x .531 x 1.75
42 732-0459 1 S Spring, Extension, .94 Dia x 6.74
43  750-1000 1 Spacer, .800 x 1.10 x 1.322
44  750-0933 1 Spacer, .385 x .88 x .64
45  734-04155 1 Deck Wheel, 5" Dia.
46  737-04003C 1 S  Water Port
47  736-0119 1 S  Washer, Lock, 5/16, Regular Duty
48  736-0134 1 /P Flat Washer, .812 ID x 1.38 OD x .1
49  736-0171 1 S  Washer, Lock, 7/16 , Regular Duty
50 736-0760 1 S Lock Washer, 17 x 23.8 x 1.95
51  736-0921 1 S  Washer, Lock, 1/2 , Regular Duty
52  783-04013A 1 Pulley Stabilzer Bracket
53

004597 \Www. mymower Prees: b0 x 1313



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 73 of 91
Mower Deck 54 inch

Ref#  Part Number Qty S/P/F  Description
54  736-3072 1 /P Washer, Flat .38 ID x .93 OD x .110
56  738-1229 1 S  Shoulder Screw, 5/8 Dia x 2.50
57  738-3056 1 S  Shoulder Screw, 1/2 Dia x 2.50
58  742-0677 1 S Blade, 18.50"
59 747-1116 1 /P Deck Release Handle Rod, .375 Dia
60 750-0151 1 S Spacer .550IDx.7550Dx 1.1
61 750-0212 1 S  Spacer, .82 1D x 1.00 OD x .53
62 756-1171 1 Pulley, 5.39"
63  754-0642 1 S  Belt, V-Type, B Section
64  756-04129 1 S  Pulley, Idler, 4.25 Dia.
65 741-0919 1 S Ball Bearing, .787 x 1.85 x .551
66  737-3000 1 S  Lube Fitting, 3/16
67  783-04726 1 Bracket, Stationary Idler
68  783-1470A 1 Cover, Spindle RH
69 783-1471 1 Cover, Spindle LH
70  683-04113A 1 Deck Shell Assembly, 54"
71  783-04690 1 S  Skirt, Deck
72 750-1349 1 S  Spacer, 79 x 1.84 x .55
73  721-04041 1 S  Hose Coupler
738-0295 1 Shaft, Roller .75 x 47.12 Not referenced

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 74 of 91

Pedal Assembly 1K016 & after

L

=4¢ 7) ;
Mgt —
~

\H \nnnHmHIIHml
A \AU/u ““xmw“nmwummﬂwwnv NV
N S
/ = & \Aw N/
) .
/! / ) \A& AMWW \NMM.
Iy U
Cmu\_ \\\ |HHMHHWHH
X D)
\H/ S \ /
o) ==
‘_H lllllllllllllllll > / / V\\X/ - /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 75 of 91

Pedal Assembly 1K016 & after

Ref#  Part Number Qty S/P/F  Description
1 647-04100 1 S  Control Assembly, Brake
2  647-0049A 1 S  Control Assembly, Hydro
3 710-0726 4 /P Screw, Self-tapping, 5/16-12, 0.75
4  710-1260A 1 /P Screw, Self-tapping, 5/16-18, 0.75
5 736-0119 1 S  Washer, Lock, 5/16
6  783-04641 1 S Pedal, Brake
7  711-04159B 1 Pin, 3/8-16, 3/8 x 2.68
8 712-04065 2 /P Nut, Nylon Lock, 3/8-16
9  712-3004A 1 /P Nut, Flange Lock, 5/16-18, Gr5
10 714-0104 5 S Pin, Cotter, .072 Dia. x 1.13 Lg
11  714-0111 2 S  Pin, Cotter, 3/32, 1.0
12 719-0584B 1 S  Pedal, Hydro Control
13  732-0335 1 Spring, Compression, .405 x 1.17
14  732-0955 1 Spring, Extension, .50 OD x 1.41 Lg
15  732-0963 1 Spring, Extension, .50 Dia x 6.37 Lg
16 735-3049A 1 /P Pad, Brake, Control
17  783-0663E 1 /P Bracket, Lockout, Hydro
18  783-04612 1 S  Bracket, Support, Stearing
19 736-0187 2 /P Washer, Flat .64 x 1.24 x .06
20 736-0262 1 /P Washer, Flat, .385 x .870 x .092
21  738-0155 1 S  Shoulder, Screw .437
22  738-0380 1 S  Shoulder, Screw 3/8-16
23  741-0225 2 S  Bearing, Hex Flange
24 741-3065B 2 /P Bearing, Hex Flange, .628 ID, Split
25  747-04096 1 Rod, Control, Cruise
26  747-04093A 1 Rod, Control, Brake Lock
27  748-04039C 1 Latch, Cruise

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

)
= ~ T
o //_\\ e
Y— N \.\\HHH\\\\\
o wrmmmmmmw \\\\\HHHHH\\N—\
O C \\\\HHHH\\\\\ /
™~ S /
) /
S [
Dl TN
~ (&) ™
= ~ (=)
g )
, /
9
m — A\\ ,,xnuv
— i A\"mu, ,v Nuu /I%mmUN
p A\mu/v S - v =W
& \= 4/ &/ N\
m/ _ / / \.—/
% //, e T T T A/n,.__\v
— e P sanmnsuae \
Y (GEZ \\\\nnnnnn\\\\ /
M R nnnnnnnnn\\ﬂ_mm/ ,/
A N~ v N\

1 P NN
n_n.v . .A\ M“mlv\u \\I/v \ /
s tos _ YOI
= (S AN v VLAY GV OIS S
L B e R L VS (o)
o) vmmwm"m -Lm,., / / e / VI d \/ — \
: =N N\ N =) T
m /u V \\HHH,IHWH,M.UV A\_././v, \_IHM_,{\ ) VA / .mmwmwmﬂ“\NmuAHHWKr llllll 4@\ \ , /

oy AR/ AR\ &)\ 5 Vo
m 1) — Ty ~ / \\ / \K
@] rOI ~— { & A% / /AL B“.F\\\\W - \V\\Uu‘
o Lo \\\ \mm ‘./_/u = N4 X \ ,Mvr
o 3 / . 5 \/ \ » €
S \_ . L funnm ,// /
S (~) * A\ \
) N ST /o /
o XY / s \ |
83 ) CRT N 1
(o N SE===m A.M_._ A.Au.v
22 ® (=
= m mw, ,,,,,,,,,,,,,,, L./y/
S < &) e ﬂmmm
0 8 A\
o (<4 7\ \
F o &AS N, \
G o ﬂ‘\kN\\\ ~ed /M—
A,\mnW/
S

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 77 of 91
Pedal Assembly 1K016 & before

Ref#  Part Number Qty S/P/F  Description
1 647-0031B 1 S  Control Assembly, Brake
2  647-0049A 1 S  Control Assembly, Hydro
3 710-0726 4 /P Screw, Self-tapping, 5/16-12, 0.75
4  710-0650 1 /P Screw, Self-tapping, 5/16-18,
5 736-0119 1 S  Washer, Lock, 5/16
6 783-0773A 1 Pedal, Brake
7  711-04159B 1 Pin, 3/8-16, 3/8 x 2.68
8 712-04065 2 /P Nut, Nylon Lock, 3/8-16
9  712-3004A 1 /P Nut, Flange Lock, 5/16-18, Gr5
10 714-0104 5 S Pin, Cotter, .072 Dia. x 1.13 Lg
11  714-0111 2 S  Pin, Cotter, 3/32, 1.0
12 719-0584B 1 S  Pedal, Hydro Control
13  732-0335 1 Spring, Compression, .405 x 1.17
14 732-0955 1 Spring, Extension, .50 OD x 1.41
15  732-0963 1 Spring, Extension, .50 Dia x 6.37
16 735-3049 1 S Pad, Brake, Control
17  783-0663E 1 /P Bracket, Lockout, Hydro
18 710-1611B 3 /P Screw, Torx Hd. Tapp. 5/16-18 x
19 736-0187 2 /P Washer, Flat .64 ID x 1.24 x .06
20  736-3008 1 S  Washer, Flat, .344 x .750 x .120
21  738-0155 1 S  Shoulder, Screw .437
22  738-0380 1 S  Shoulder, Screw 3/8-16
23  741-0225 2 S  Bearing, Hex Flange
24 741-3065B 2 /P Bearing, Hex Flange, .628 ID, Split
25  747-04096 1 Rod, Control, Cruise
26  747-04093 1 Rod, Control, Brake Lock
27  748-04039B 1 /P Latch, Cruise
28  783-04612 1 S  Bracket, Support, Stearing
29  736-0300 1 S  Lock Washer,.406 x.875 x.059

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 78 of 91

Power Take-Off System

/ N\
(2 V
\I ./
~—
\
- \
\ \
VA
/o o
\ 0
\
/S 00
/
=N o L
\ \ ) \\\ N \ m
4 \\&" /5B A e
] pl
\MNW\V 0 M 7\ \Mq &
/o / W " )
/ / TRy
\\\..// \\ ,/ / [ \\ \1/ ﬂﬂww” ) w
(~) /. N\ / N},W\& N Ll | o
ﬁ\ \ /(N N @ 7 , 0 D
/ A N P _
N/ A ‘A . X U =
N/ 0 AA . R \“w%w 0] \w Am/vw A/ L @)
\\ S ¢ A v “““\ &, , Am\ ,v '~ . AG.“.V m
P } ¢ ™ ‘mmm y
P A \0, o/, 2 W >
L O—— J/— - — v/ A O S g - —q P
/ / Am /) w i \ \ Nnn., |||||||| - m
LS 7 /) \ /@7 A
/ /4 WA .
/ g / y /4 WL/ )/
/ W \x // v’ iy
N W /e & Ve
\Uy VIS,
\ 7 / A i i
\ DN/ / o) 7/ N
N6 e L~ Acu. \g e @1. \v
_Kt Y4 .\mm (eN) {\ ~—
7 \\ =) \\ \ \_
/a1 ~-
\\ Ve \“\
Ay
/7
/ \\
/
7/
//
v




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 79 of 91

Power Take-Off System

Ref#  Part Number Qty S/P/F  Description

1 710-3011 1 /P Screw, 3/8-16 x 2.25 GR5
2 710-0726 3 /P Screw, 5/16-12, .75
3  710-1260A 1 /P Screw, 5/16-18, .75
4  710-04379A 1 Screw, Hex Cap, 7/16-20 x 3.50 GR5
5 736-0277 1 Washer, Flat, 1.031 x 1.62 x .095
6 717-1774B 1 S  Clutch, PTO
7  712-04065 1 /P Nut, Hex. Nylon Lock, 3/8-16
8 736-0171 1 S  Washer, Lock, 7/16, Regular Duty
9 736-0171 1 S  Washer, Lock, 7/16

10 748-0415B 1 /P Spacer, 3/8 x 1.54

11 736-0277 1 Washer, Flat, 1.031 x 1.62 x .095

12 783-04467 1 Deck Stop

13  783-04419B 1 S  Bracket, Clutch

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 80 of 91

Quick Reference

Iy,
__“.____._____________
9 ___

.__“_____“" \
../ A-____._ i
i—“-—'--r

—' ' “"“___..___

_

[ -

_ A.‘____.....‘
Y
PR __
._, ___m _..._.__________

/ &

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 81 of 91
Quick Reference

Ref#  Part Number Qty S/P/F  Description
759-3336 1 /P Spark Plug
KH-32-883-03-S1 1 /P Air Filter & Pre-Cleaner Courage Engine
KH-24-883-03-S1 1 /P Air Filter & Pre-Cleaner Command Engine
KH-52-050-02-S 1 /P Oil Filter Courage Engine
KH-12-050-01 1 S  Oil Filter Command Engine
KH-25-050-22-S1 1 /P Fuel Filter Courage Engine
KH-24-050-10-S 1 S  Fuel Filter Command Engine
KH-24-584-36-S 1 /P Ignition Module
KH-41-403-10-S 1 /P Voltage Regulator Courage Engine
KH-41-403-09 1 S  Voltage Regulator Command Engine
KH-24-393-16 1 /P Fuel Pump
KH-24-757-46-S 1 /P Carb Kit Courage Engine
KH-24-757-18-S 1 /P Carb Kit Command Engine
KH-24-757-45-S 1 /P Carburetor Solenoid Courage Engine
KH-24-757-22 1 /P Carburetor Solenoid Command Engine
754-0349 1 S  Drive Belt (Trans)
754-0642 1 S P.T.O./Deck Belt
742-0677 1 S Blades
712-0417A 1 /P Blade Nut
618-0671B 1 S  Spindle Assy. w/Pulley
734-04155 1 Deck Wheels (Front)
731-0335 1 Deck Wheels (Back)
721-04041 1 S  Water Nozzle Adapter
723-0448A 1 S Ball Joints
725-04039 1 S  Brake Switch
751-3124D 1 S  Fuel Cap
725-04439 1 Solenoid
725-2054 1 S  Ignition Keys
725-04227B 1 S  Ignition Switch Module
725-04175 1 S P.T.O. Switch
725-1648 1 S P.T.O. Relay
721-0342 1 S  Gasket Use with 725-1648
717-1774B 1 S P.T.O. Clutch
KH-25-357-05-S 1 S  Engine OIl
737-3121 1 /P Transmission Fluid

1

490-900-0041

Deck Leveling Guage

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

-\

o |

mpn. ] /n/._\v

nw_ h

= -
= &) y
N ,_/ \\\nﬂ\)v a,
° s Qe
w J' AP V. /\,.L/, \ / NY\. m
s A
rvz
™~ HM..
S L
2 K\ A _
< ﬂ// , . wlﬁunﬁTf ,,,,,,,, N
rﬁ_v I\ L ;/
.m_ /, Jurw// Qw,._v m
— _ N
m \\|—,/ Cl
o w9
m/ =
< @
W_o O
M e & q
[

/1_.\ A\ N \\\ H\ d W
@ ) \mm\\ o
5 =
S >
e ,u ‘) m
= ﬁ (=)
& 7 .
£ \ .
5 — \ ,ﬁ/ __H v A@ Mulgﬂ.@ki Amé v
O (~) BN (o) N T
2 T Al @& NN = =
o 7 o ST U BoN © =
g R ¢ ,
= / . / 7%- N —D /
o) \ N\ W /
C 0 /W —
5 SN
g 0 \
S V/a )

e /
ﬂ - "0 0 W\\Qm 7 \\\
5 . m A\\,{\“IHWV
L — \ \ ] \.II A \ A
— O / Y/
=9 " /)
% V4

\\\ww
\\\“NKWHV

/



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 83 of 91

Steering
Ref#  Part Number Qty S/P/F  Description
1 710-0514 1 /P Hex Cap Screw, 3/8-16, 1.00, Gr5, Std
2 711-1408 1 Link, Drag, RH
3  711-1409A 1 /P Link, Drag, LH
4  710-1260 1 S  Self-tapping Screw, 5/16-18 x .75
5 712-0240 2 S Nut, Jam, 7/16-20, Gr2
6 712-0214 2 S Nut, Hex, 3/8-24, Gr5
7 712-04065 4 /P Nut, Nylon Lock, 3/8-16
8 712-0459 1 /P Nut, Flange Lock, 7/16-20
9  712-3004A 2 /P Nut, Flange Lock, 5/16-18
10  717-1550E 1 S  Gear, Steering, 11/90 Ratio
11  717-1554 1 Gear, Pinion, Steering
12 723-0448A 2 S  Ball Joint, 7/16-20
13  710-04095 1 Hex Cap Screw, 3/8-16, 1.00
14  736-3004 1 S  Washer, Flat, .406 x .875 x .105
15 736-3084 1 /P Washer, Flat, .510 x 1.120 x .060
16 731-04532 1 S  Cover, Steering Wheel
17  738-04154 2 Spacer, Shoulder, 1.00 x .38 x .38
18  759-04186 1 /P Shatft, Steering, .625 OD x 25.00 Lg
19 741-0475 2 S  Bushing, Plastic, .380 ID
20  741-0656A 1 S  Bearing, Hex Flange, 5/8
21  638-04003A 1 S Axle Ass'y, LH .750 Dia
22  638-04004A 1 S Axle Ass’y, RH .750 Dia
23  726-0341 2 /P Push Cap, .75
24  714-04039 2 Pin, Cot, 5/32, 1.25
25  719-04105 1 /P Axle, Pivot, Cast .750 Dia
26  736-0866 2 Washer, Flat, .755 x 1.92 x.060
27  738-1011A 2 /P Screw, Shoulder, .500 x 2.230, 3/8-16
28  631-04008A 1 /P Wheel, Steering, Three Spoke

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

/o |
\\ b | N
/ | g %
/ / \.m , ‘o
r o B R
\ \\ .\ H““' \ \ _._le rlllﬂw
) // / s
s / / / L ¢ .mn.ﬂ
)/ X ,,\Amm&
/N 2 (Wl
\ \\ \\ ' /‘.ﬂNFHWMH!\x
\m\ / g N
/oo S 5 &

)

e <
o w =
8

2 \\ M \a %,
wwmmfuumnmmuwmnw&r-m mm 1 M
N

A
{ @C\\ﬁ

o TTm—— = /¢ \

w.‘
Sl V
__ m RN~
R,

e
\ S Jw \ » 8/ N\ ¥oFd

/ 0 W
77 8 /= p
WMNN S Ko @m _mw 2 mw

e R Wrn\

[ LG D)
(M= oNlp o]

ission

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 84 of 91

Transm



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 85 of 91
Transmission

Ref#  Part Number Qty S/P/F  Description
1 HG-70297 1 Assembly, Main Housing
2A HG-71120 1 Assembly, Right Hand Housing
2B HG-71139 1 Kit, Brake Bolt
3 HG-70683 1 Assembly, Center Section
4  HG-2003018 1 /P Spacer, .98 x 1.37 x .04
5 HG-9008000-0128 1 /P Seal, Lip15x35x7
6 HG-2003016 1 /P Ring, Retaining
7  HG-2003052 1 /P Ring, Retaining
8 HG-2003043 1 S Bearing, Ball .59 x1.38 x .43
10 HG-2003087 1 /P Swashplate, Variable
11  HG-50551 1 S Bearing, Thrust 30 x 52 x 13
12 HG-50795 1 Shatft, Input (STD Charge)
13  HG-2003017 1 /P Washer, Thrust .59 x .79 x .04
14  HG-2003014 1 /P Spring, Block
15 HG-70331 1 /P Assembly Block
21  HG-70082 1 /P Assembly Block
24  HG-50662 1 Shaft, Motor
25 HG-50552 1 /P Bearing, Thrust 42 x 68 x 16
26 HG-51125 1 Arm Control
27 HG-50774 1 Spacer, 1.03 x 1.38 x .184
28 HG-50661 1 Gear, 16T Piston
29 HG-50975 2 Screw, Cap M6 x 1 x 25
30 HG-2000015 1 /P Guide, Slot
31 HG-50807 1 Arm, /Trunnion Tapered Square
32 1 Bearing, Trunnion
33 HG-9008000-0126 1 /P Seal, Lip12x25x7
34 HG-51127 1 Arm, Return
38 HG-70680 1 /P Kit, Bypass Plate
39 HG-2003555 1 Actuator, Bypass
40 HG-45074 1 /P Seal, Lip10x25x7
41 HG-50270 1 Arm, Bypass
42  HG-44870 1 Ring Retaining
43  HG-50002 2 /P Pin, Hollow .39 x .50 x 1.12
44  HG-50016 3 Screw, Hex Flange 3/8-24 x 2.5
46  HG-51153 1 Spring, 5 inch Return (medium)
48 HG-51097 1 Puck , Adjusting
50 HG-50752 11 /P Screw, Hex Flange 1/4-20 x .75
51 HG-50972 1 Cover, Lower w/2 Kidneys
52 HG-50273 1 /P Gerotor
53 HG-9004101-1340 1 /P O-Ring, 1.862 x 2.068
54  HG-50260 1 Housing, Charge Pump
55 HG-70538 1 /P Kit, Filter
56 HG-51156 1 Manifold, Charge
57 HG-50796 1 Retainer, Motor Bearing
58 HG-50776 4 Pin, Carrier
59 HG-50763 4 Gear 15T Planet
60 HG-50646 1 Gear, 67T Spur
61 HG-50645 1 Gear, 21T Sun
62 HG-50769 1 Washer, Thrust 2.32 x 4.10 x .05
63 HG-50764 1 Gear, 51T Ring
64 HG-50765 1 Carrier Planetary
65 HG-50647 2 Gear 14T Miter (Splined)
66 HG-50648

WWW.myimower eirtsIceri-nspined



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 86 of 91
Transmission

Ref#  Part Number Qty S/P/F  Description
67 HG-50766 1 Shaft, Differential
68 HG-50767 1 Washer, Thrust 3.46 x 4.39 x .05
69 HG-50768 2 Bearing, Flange 1.0 x 1.376 x .99
71  HG-50788 3 Washer, 1.0 x 2.25 x .04
73  HG-50791 2 Nut, Hex 5/8-18 w/Patch
74  HG-50771 2 /P Bearing, Ball 25.4 x 52 x 15
75  HG-50772 2 /P Seal, lip 1.0 x 2.049 x .375
76  HG-52339 2 Shaft, Axle 1 x 12.69 (DD)
77 HG-44130 1 S  Washer, .34 x .88 x .06
79  HG-50928 1 /P Sealant (10.1 oz)
80 HG-50868 8 Screw, Torx, HD 5/16-18 x 1.5
81 HG-44752 1 Bearing, Needle .875 x 1.125 x 1.5
82 HG-50777 2 Washer, Flat .88 x 1.25 x .04
83 HG-50775 1 Ring, Retaining
84  HG-50773 1 Seal, Lip .875 x 1.375 x .250
85 HG-50779 1 Disk, Brake
86 HG-50132 1 /P Washer, .51 x 1.0 x.03
87 HG-50836 1 Spacer, .32 x 1.96 x .15
88 HG-50837 1 Screw, Socket HD Cap 5/16 x 1.5
89 HG-44147 1 Bearing, Ball .62 x 1.38 x .44
90 HG-51200 1 Spacer, Locating
92 HG-50870 1 Screw, Countersunk 5/16 - 18 x 1.0
95 912-0273 1 /P Nut, Hex Lock 5/16-24
96 HG-50866 1 Brushing, Sleeve 1.0 x 1.3 x 1.34
97 1 Oil 20W60 (121.60z2)
102  HG-50813 1 Bracket, Torque
103 HG-50818 1 /P Pulley, 3.6 inch
104  HG-51862 1 /P Fan, 7.0 In (10 blade)
106 HG-51604 1 /P Spacer, Trunnion
107  HG-51523 1 Washer, OD Slotted 53 x 1.363 x .06
109 HG-50133 1 /P Bushing Vent (Rubber)
110 HG-70302 1 Kit Fitting
111  HG-70109 1 /P Assembly, Cap-vent
113 HG-70301 1 Kit, 90 Degree Fitting and Hose Assembly
115 HG-44133 2 /P Nut, Hex 1/2 -20 W/Patch
116  HG-50859 2 Ring, Retaining
117  HG-9004800-2506 2 /P Pin, Standard Headless
120 917-0678 1 /P Puck, Brake
121 1 Bolt, Hex HD 1/4-20 x 1.25 w/Patch (order kit)
122  HG-70633 1 Assembly, Brake w/Yoke
124  HG-50936 1 Arm, Brake
125  941-0343 2 /P Pin, Brake Actuating
128  712-0335 1 S  Nut, Castle 5/16-24
129  914-0507 1 /P Pin, Cotter 3/32 x 3/4
130 HG-23711 1 Spacer, .326 x .57 x.87
131 917-0682 1 /P Plate, Puck
132 1 Bolt, Hex HD 1/4-20 x 1.25 w/Patch (order kit)
136 HG-50384 1 /P Spring, Bypass 1.33 inch extension
137 HG-50882 1 Pin, spring .26 x 1
138 HG-50653 1 /P Bolt, Self tapping 10-32 x .5
139 HG-44278 1 Washer, .27 x .88 x .2
141  HG-50884 1 /P Spring, Brake Arm Bias
142

912-03004A \W\wWwwW. mymower PIarts: eurrie-18



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 87 of 91
Transmission

Ref#  Part Number Qty S/P/F  Description
143  710-0572 1 /P Bolt, 5/16-18 x 2.5
144  HG-50974 1 /P O-Ring, 2.987 x 3.09
145  HG-51157 1 Spring, Relief
146  HG-9001214-4400 1 Ball, 7/16"
151 HG-50919 1 /P Spring, Comp. Brake Anti-Drag
153 HG-9005110-5600 1 /P Plug 9/16-18 (metal)
154  HG-50920 1 Ring, Retaining
155 N/A 1 Kit, Fan/Pulley Components order
components
157  HG-50977 2 /P O-Ring .239 x .379
168 HG-51151 1 Screw, Torx HD Shouldered 5/16-18 x 1.81
203  HG-70492 1 Kit, Seal & O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 88 of 91
Wheels 1K016 & after

/7 AN
{7 N
i/ AN
'I e AN
| N AN
It 77 2N\
i B 1NN
i FHE BN
i FHEEE IR N
i FIEE R U
A LY\ W Y
A L YRR W
AY L AR 1)
-
-
Ve
7
[
/-
Iy
154
{7/
1/
i [~
I A7
i I 144 N\ N\ \ T~
I\l i ANy \
s Lt ™\ A
Y LAY W \
A WA W) 1
Ay AW AN \
AR I \ I TN
AN 1 \ ] 7 AN
AN )] \ / ~
— AN /1 \ / 7
P DN NN 1 / S —
77 DRI NN )Ry = | / ST TN
A0 MO N WM Y ! / - N
O HIVYANNN B W Y / /TN {7 7000\
B UL BWRRRW W / / 77 SN\
BUAL O WE W8N 1 AL AN / e Hi7 2 \\ "\
Bl AR U I ) AN / 7 Ir D7 7NN\
BN NN S A N e 7 Wi LN
RN A7 N - W E AN
WL N\ ol 22/ N e Wi B AN
MR T~ R HIL WA WL Y
A NN 1 . WL RN W AW Y
AN /4 ™~ AV SN L
== N AN NN B
- NS . . W=
(] St - N S A
- ~_{ D) AN\Y == /1]
AN & ) AN /1
™~ - ANNY )
™~ _
™~ e P N X
~_/ 12 e ~
—\ 9 ) ~ ~N
=/ / AN
7/ N
/TN AN
[/ o~~~ AN
NN N\
77 S\ AN
Wis PO\ O\ \
Wir /28NN A\
Wil m AN \
W RNV \
EALR NN \
EAUR Y NS Y \
AL NN i
A\ N L |
AN D NW Y |
s NN W b ALY !
o Y D BRI /
277 e Ny = A1 /
A0 70 PR N WO = Jhi /
LIV SN R M B NN /1] /
BUL WSO VORI S i
\\\\\\ AW W)

RN
N

7
N— -
AN\ g e e e
BN e e R
il A

~ ~.
- .
- — ~
~ X ¥ < ~~
0N\ NS A ™~ N N
[ o= ™~ ~_f{ AN
A\ — N — i 4 )
N ™~ 7N N/
. ~~—{ 5§} —
. \ )
™~ p—e
~

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 89 of 91

Wheels 1K016 & after

Ref#  Part Number Qty S/P/F  Description

1 734-04147 2 S  Tire, Turf, 23 x 10.5 x 12 Rear

2 634-04238 2 /P Rim Assembly, 12 x 7 (4-Lug)

2  734-0255 2 S  Valve, Tubeless Air

3  712-3050 2 /P Lug Nut, 7/16-14

4  734-04148 2 Tire, Turf, 16 x 7.5 x 8 Front

5 634-04082 2 S Rim Assembly, 8 x 5.3 Includes Flange
Bearings and Valve

5 741-0990B 1 /P Bearing, Flange With Grease Fitting, Not
shown

5 741-0516B 1 /P Bearing, Flange Not shown

5  734-0255 2 S  Valve, Tubeless Air Not shown

6 731-05674 2 /P Hub Cap

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 90 of 91
Wheels 1K016 & before

N
A7 N
g 7N\
| i/,
W I
Y urn W
A BUW W A
Ay L N \TEEANN AN\
3 8
R Y
- AY \
7 AN \
e AY i
/ AN 1
S/ AN |
S —— AN |
e - }
;7 ]
/7 /
17 /
i /
I s
I 1/ 178
il i
il ot
A il
0 JLLRY
A A\ \
\ R AT
T, AN Y Y
P )\ A\ P RN
/G N\ ALY 11 A e N
AR AN 1] \ ~ N
{ == AN Y NN H 1 d
RN NN A N/ J \ v
V 477780 > S5\ R\ =7 | /T
I S NANRAEERR L Y — | 1/ —— N\
WRRRN N WMWY f 11 73\
AR MARIEAN / 77 ~NNG\
AL NN AR A A AN / "Wir e \\
AN S]] AN / [ LF7 20O\ \
NS\ Ny / W RN
NN\ R NI/ (BT 2NN
N\, ol 27 ~N— WAL I T N\ Y\
N | e e B B W WY
~=K AN AU NS ) B ALY
X 1y ~~ AL NN o R Y
Xl . AR (NN R
N 4 ™. AN X\ 2w 2L
= N TN TN NS (]
~_J/ 0\ { A N\Y s= )] |
—\ £ ) v ) ANNY /1
N_ S I NS AN\ i
/ AN / /
. — H XN~ 7
~ SN e —
~_{ 2 o
—(3) -~

W AW
AN N
Lemm NRY W b A\
e AN NN W F B
VRN - ]
00 7 TR RN W RN J1
AN\ FEIEE THAVPSRNRY B W SN /]
4 B WACORR W VBT S
/ LA\ NS 1Rl ]}
J
Wi i LY
| L

N

P NN
N2 <
AL N\ / .
m\\\‘mu AN \\
L N2 )] ~ ~
=74 ™~
N~
™
~
~
N 7N
~_/ )
—{ H ]
L0
N/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT1554 Tractor Courage or Command Engine (14AK13BK) S/N 1K015 - 1K017 Page 91 of 91

Wheels 1K016 & before

Ref#  Part Number Qty S/P/F  Description
1 734-3190 2 S Turf Tire, Cub Cadet 23 x 9.5 x 12
2 634-3178 2 Rim, 12.0x 7.0
3  712-3050 8 /P Lug Nut, 7/16-14
4  741-04137 4 S Bearing, Ball,.75 1D x 1.75 OD
5 634-04090A 2 Rim Assembly, 8.0 X 5.38 (Included,
Bearings, Spacer and Valve)
6 731-3020 2 S HubCap
7  734-04148 2 Tire:16.0 x 7.5 x 8.0
737-0224 2 Grease Fitting
734-0255 4 S  Valve, Tubeless Air

WWW.mymowerparts.com



